PARTS BOOK

,__AF

'_--~14M 9678 / KM-9678- 7

Egi7E XAE HIS, 2E§I =] 'iﬂﬂieé AISAE

MET

Post Bed, Wheel. Feed With Driven-Roller: Foot,
2-Needle, Straight Lock Stitch: Machine, -With
Back Tack Type-Automatic- Thread: Trimmer.

q.aaaan
060 ““U

@mb’tan

PME-120925 ~ Suntar GO, LTD.

—————— ———




INFORMATION

A. Parts Book 4+ M
Structure of Part Book

Machine Body Mechanism

@ ZH ¥ 1% A=

Unique code by mechanism
@ ZHH 4 17 93

Unigue name by mechanism

® Note. : BAIAE HI| 2 2
Refers to notice and memo
@ &Y : IIEQ 117 &Y
Name of Part : Unique name of parts

® LAHZ Qty: IIEQ| &
Explode view The numer of parts

@ Ref.No.: IIIEY 1R A" HS
Unique identifcation number by part

®@ Assembly no. : ZX(#8) IIEQ| AlY HIS
Unique identifcation number

® Parts No.: 1% NE 3= by set part
Unique Product code
Ex) TE el
Category Code Category
H IT
T = _ _
old part 01-030C-1230
AS-000000-00 Z(H)TE
Set parts
o FE GP-000000-00 I|7H TE
New part Instrumental parts
EP-000000-00 M7|® mE
Electrical parts




WARNING

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisisaparts book. It cannot be used asamanual.

3. Parts are Subject to change in Design Without Prior Notice.

Note

e AFS BES ok AHYFEZ HEHA] AHT + At

http://www.sunstares.com

7HAE A e el 22 Alo|Bol] 2I9F e d HES AT 4+ A5
CRERE-UFRY-AFESF FEHA FFHEe A s st SEAH LRI Hun
CREHEE REAE e d2E 23 E FYHAL Adste T1FE AMete] d9eAH

A 7% sxus 238 + s

F2E2 AAME FEE glon WAE &3 dgH BEF 277 Seldurt

- You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com

- You can request for parts you want after login if you are a registered member.

- In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.

- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.

- This parts book is classified by the mechanism, therefore you can find part easily.




o KM-967B
Post Bed, Wheel Feed With Driven Roller Foot,
2-Needle, Straight Lock Stitch Machine With Back Tack Type

Ed 7= ZTAE HIE, 228 22 YEE XSD|

® KM-967B-7
Post Bed, Wheel Feed With Driven Roller Foot,
2-Needle, Straight Lock Stitch Machine With Back Tack Type

Automatic Thread Trimmer
£ 7S ZAE HIS, 227 22 WEls NISAE D)

q Bﬂﬂnn
096 ‘"“W

>




CONTENTS
= 1\

Machine Body & Thread Adjusting Mechanism ..cccooiiiiiiiiiiiiiiiiieeeieeeeans 6
2 QAEZH X A XA ZX| ZHA

Upper Shaft & Needle Bar & Thread Take-Up MechanisSm.....c.cccovcviiiiiieninnennnns 8
Al HISO, &2 Z2HA

Needle Bar Rocking MeChaliSM .iiiiiiiiiiiiiiiiee e et e e e e eeeae e e snnanans 9
HiSU Qs ZHA

FEEA M C AT L S etiniiiiiiiiienieiiiieteteteeneeeeteseneneneaeesesesenenensasesesesenensnsesesesesensnsnsesesenens 10
Iol= ZHA

Middle Shaft & Lower Shaft MeChaniSmM .iociiiiiiiiiiiiiiiiiiiieieieeeeeaeeneeeeneneenenenns 14

2=, o= 2

Presser Bar MECHANISM  .iociiiiiiiiiiiieeieeie e eteeteeeee et et e et asseesseeseeseeseenseenseans 16
SE0 ZHA

POSt & HOOK MECIAM I SM tiitiiiiiiiiiiiiiie et eeet et e eeneaeeeeeeseaeneeeneneasesesesenenensnsnsasesnsenennn 20
TAE U = 2

Thread Trimmer MECRANISM  tiiiiiiiiiiiiiieieeeneeeeieeteeeeeseneneneneasesesesesenenensnensasesesns 22
AHE ZHA|

PNl elY=T= o) o K == IS 24

OfNIALE] ZHA|

(€ il L = R of = SRS 26
AIOIRI ZtA|

SunLbtar



Machine Body & Thread Adjusting Mechanism
SR AT % A TE FX A




SunLhtar

= Q' ty Appied

Ref. No. Parts No. Name of Parts = | KM-967B-7|KM-967B Period
A-1 01-001A-96B7| Arm, Arm Base, Bed-Trimming Arm, Arm*3, Bed(#1)-AH2 1 .
A-2 01-001A-967B | Arm, Arm Base, Bed-Non Trimming Arm, Arm3H3, Bed(#)-B]AHE . 1
A-3 01-015S5-9570] Screw (M10X1.5) ghiba AgtEE 4 4
A-4 06-032P-7400| Pin (®7x344) ol = Ags 2 2
A-5 01-005S5-9570] Screw (M10X 1.5) shibal AgtEE 4 4
A-6 06-032P-7400| Pin (@87x344) gl = Adk 2 2
A-7 01-066A-967B | Bed Support W = kb 1 1
A-8 SC-0307-4122] Screw (3/16" n=32) E2o] F3 A2} (3/16° n=32) 5 5
A-9 01-067A-967B | Face Plate kikiy 1 1
A-10 SC-A174-4122| Screw (11/64” n=40) 30| ik 22U} (11/64 n=40) 1 1
A-11 15-0535-5607 | Screw (11/64” n=40) F2o| TTHA AU (11/64 n=40) 1 1
A-12 01-029M-1230]| Brand Mark For A-9 EEIE] 1 1
A-13 GP-013234-00| Thread Take-up Lever Cover é_lzﬂﬂ AW 1 1
A-14 SC-0502-2302| Screw (9/64” n=40) E3o| W] 22} (9/64” n=40) 2 2
A-15 01-015A-7400| Thread Retainer A FH A o 2 2
A-16 SN-0121-7400| Nut (15/64" n=28) 47t YE (15/64° n=28) 2 2
A-17 01-018M-9570 | Rubber Cap (® 25.4) oF wRubl (k) 2 2
A-18 01-007R-8130| Rubber Cap (©105) T %u}7) (Hole) 1 1
A-19 01-023A-9570| Arm Thread Guide Plate o Ao (k) 1 1
A-20 SC-A174-4122| Screw (11/64" n=40) ERo] Wk AL} (11/64 n=40) 1 1
A-21 01-022A-7500| Arm Thread Guide Plate (L) o Ao (1) 1 1
A-21-1 01-024A-7500| Felt For Upper Thread Supply QA F& AE o] 1 1
A-21-2  [SC-0536-7500] Screw (3/32" n=56) Eio| vkt Ao} (3/32" n=56)| 2 2
A-22 44-024M-7500] Felt (8x32) A F4 dE 1 1
A-23 SC-0519-2302 | Screw (9/64” n=40) Eo] E2AA AL} (964 n=40)| 1 1
A-25 GP-009283-00| Model Mark (KM-967B-7) zdn}=a (KM-967B-7) 1 .
A-26 GP-009285-00| Model Mark (KM-967B) ‘j‘:l_"?}i (KM 967B) - 1
A-27 01-170C-967B | Rear Cover (U) =l “‘:7/4 (J’) 1 1
A-28 01-132A-9570]| Rear Cover (L) (3} ( 1 1
A-29 SC-0523-1230] Screw (3/16" n=28) 1‘2‘01 b % %L}A} 3/16" n=28) 6 6
A-30 01-034A-9570 | Bearing Cover o] ﬂrﬂ 1 1
A-31 SC-A170-4124 | Screw (9/64” n=40) SHo] W] 2LUA} (9/64” n=40) 2 2
A-32 01-171C-967B | Presser Bar Lifter Plate Cover 29 £7)7] +33 AW (0) 1 1
A-33 SC-0523-1230] Screw (3/16” n=28) E8o] 2 AL2UAL (3/16° n=28) 1 1
A-34 SC-0543-2302| Screw (3/16” n=32) 30| W] 224} (3/16° n=32) 1 1
A-36 01-039R-9570| Bed Hole Cover W = Fupsy 1 1
A-37 SC-A170-4122| Screw (9/64” n=40) Z8o] W] A&} (964 n=40) 2 2
A-38 GP-049638-00] Bed Leg = g (C) 1 1 [Jan 1L 11

01-172C-967B | Bed Leg W= g (0) 1 1
A-39 01-073S-967B | Bed Leg Support Screw W = te Z]Z]P]-/\]- 1 1
A-40 SC-0108-2350| Screw (M6X1.0) S 39 Eo] HEE (M6X1.0) 1 1
A-41 SC-0162-4113| Screw (M5X0.8) &7 39 Eo] BEE (M5X08) 1 1
A-42 01-020W-2350| Washer For A-40, A-41 v =og] 17‘4»}4 9}A 2 2
A-43 40-001A-9677 | Thread Tension Control Ass y Al 24 A=A (fH) 1 .
A-44 40-002A-9670 | Thread Tension Control Ass y A 24 A=A ({) . 1
A-45 40-109P-9570 | Tension Releasing Shaft A =37 = (C) 1 1
A-46 15-053S-5607 | Screw (11/64” n=40) Hls vH 249 ohzt B 1 1
A-47 SC-0179-3710] Screw (11/64” n=40) Zio] 229 A&} (11/64 n=40) 1 1
A-48 10-019C-7400 | Stopper For Thread Take-up Spring AzA Az 229 1 1
A-49 SC-0531-4125] Screw (9/64” n=40) ol FTHA A (964 n=40)| 1 1
A-50 40-006A-7507 | Tension Release Solenoid Ass y (4) A H37] £ xel= (f) 1 .
A-51 17-437C-7907 | Tube For A-50 APP EH (/J\ 1
A-52 08-010B-3701| Plug For A-50 Z2] 7 1490P1(Y ) 1
A-53 01-009R-2350 | Cable Holder Aol 7o) 1
A-54 SC-0531-4125| Screw (9/64” n=40) E2o| By Ao} (9/64" n=40)| 1
A-55 SC-0162-4113] Screw (M5 x0.8) S Ee] HEE (M5X038) 2
A-56 07-011W-1230| Washer (86Xt1.5) 7}u+z‘}o] 9}A 2 .
A-57 01-035P-1370| Machine Number Plate Hsg 1 1
A-58 01-035P-7400] Pin Hagd 9 4 4
A-59-1 GP-026297-00| Button Case HEA o)~ (C) 1
A-59-2 |SC-0543-4525] Screw (11/64" n=40) HEA o] 2 A A YAL 2
A-59-3 12-002A-9577 | Button Case Cover HEA o] A An 1
A-59-4 [17-0000-9577 | Switch 29 A 1
A-59-5 12-103R-9577 | Insulated Rubber(A) For Switch A9 Wk AAnI (A) (C) 1
A-59-6 12-004R-9577 | Insulated Rubber(B) For Switch 292 vk A u L (B) 1
A-59-7 |SC-0337-4125] Set Screw For A-59-4 £92 IAEE (B) 2
A-59-8 [12-007C-2700| Nut For A-59-9 WEXAUA Y E 2
A-59-9 12-006S-2700 | Support Screw For A-59-12 B E 2| A YA} 2
A-59-10 [05-014C-1230] Stop Ring For A-59-11 A BE-8 (@4) 1
A-59-11 |12-005A-2700| Button Support Shaft HE 22| &= 1
A-59-12 [12-009C-9577 | Button HE (B) - A 1




Upper Shaft & Needle Bar & Thread Take—Up Mechanism
V=, HiS, X7 &

B-38
o B B-34
B-42_ { 8 B-20 B'Soﬁ"g
B4o_oJ =~ B-37 7 ]
B-39.-5% B.41 1 B-29., - B-28
B-41 e ]
B-42.. .
B-36 =
%
B-35_,%¥5.44.
B-43 EB-33-3
&
-32--
@ B-22 ; B-19 r o ’/,J
(B-2r B-18
B-25d°B-25 ! e
iB-24 b
Ref. No. Parts No. Name of Parts £ | Qty Applled
Kn-9678-7| KM-9678 |  Period
B-1 02-101A-967B | Upper Shaft AE (C) 1
B—2 GP-025331-00 | Link Cam EERAN(9) 1
B-3 SC-0123-1230 | Screw (9/32" n=28) FEO A AL (9/32 n=28) 1
B—4 SC-0112-2302 | Screw (9/32” n=28) o] WELAT (9/32 n=28) 1
B-5 SC-0317-4517 | Screw (15/64" n=23) S7F TR Eo[ WEA (15/64 n=28) T
B-6 SC-0307-4122 | Screw (3/16° n=232) EEo| A AP (3/16 n=32) 2 2
B-7 BR-000096-00 | Upper Shaft Front Bearing APE A W[ef=] (NTN 6204LUNR) 1 1
B8 AS-017705-00 | Timing Belt Pulley (Upper) efo[w] WIE Fe] (1)-(GFD L) | IGHD)
02-009A-9570 | Timing Belt Pulley (Upper) Efolu] WIE =] (L)-(d) 1) [ 1GH)
B-9 SC-A117-4417 | Screw (1/4 _n=40) $7 FH o] WEUAL (/4 n=40)
B-10 SC-A308-4517 | Screw (1/4” n=40) 7 e WEPAL (/4 n=40) 1
B-11 02-012A-9570 | Timing Belt (Upper) Efo[n] WE (| 1
B-12 07-011A-5607 | Upper Shaft Front Bearing 35 ¥ o] (6004NR) 1
B-13 02-015A-9570 | Bushing For B-12 = X o< FA 1
B-14 SC-A117-4417 | Screw (1/4_n=40) $7F FoEo] WEAF (I/4_n=40) 1
B-15 SC-A308-4517 | Screw (1/4 n=40) S2F o] WEUAL (14 n=40) 1
B-16 02-118A-9570 | Upper Shaft Front Bushing A SR BA 1
B-17 02-019R-9570 | Cover For B-16 APz oy SAT By I
B-18 02-020S-9570 | Screw (M6X1.0) AFZE SRy SA I AT 1
B-19 CNB-KA002201 | Needle Bar W= (C) 1 Aug0612
B-20 04-103R-9570 | Rubber Cap (86.6) v vP (C) 1
B-21 04-004A-9670 | Needle Clamp (Standard:2.4mm) s Flo| (EF:24mm) 1
B-22 04-105A-9670 | Needle Clamp Holder s %] ¢ (C) 1
B-23 SC-A156-4118 | Screw (9/64" n=40) o] EINE &»w (/64 n=40) 1
B-24 - Needle s 2 2
B-25 SC-A350-4515 | Screw (1/8 n=40) ZE o] YEAF (1/8” n=40) 2 2
B-26 04-110A-9570 | Needle Bar Clamp v Aol (C 1
B-27 SC-0180-4111 | Screw (11/64° n=40) 27F EE (11/64 n=40) T
B-28 04-114A-9570 | Needle Bar Crank WS 3= (C 1
B-29 04-015A-9570 | Needle Bearing For B-28 HPEq FF 3 e[ = W (HKI1010) 1
B-30 04-016 W-9570 | Washer (882X tL0) WS == oA 2 2
B-31 04-117A-9570 | Stud For Needle Bar Crank Y ZqF E (0O) 1
B-32 40-002C-2350 | E-Ring (#8) A=Z7] ohl A £ (88) 1
B-33 - Thread Take-Up Lever Ass y AT (Z 1Set 1Set
B-33-1 GP-008028-00 | Thread Take-up Lever A7 1
B-33-2 08-012A-9570 | Eyelet For B-33-1 A1 oFo 3T (37045) 1
B-33-3 08-002A-9570 | Bearing(Small) For B-33-1 A7 w[o1= UR) (NTN624) 1
B-33-4 01A142S-811H | Bearing(Big) For B-33-1 7] F5= #[o]3 (NTN603Z) I
B34 04-018C-9570 | Grip Ring For B-33-1 T2 =2 (ISTW-838) T
B-35 08-105A-9570 | Hinge Pin For B-33-1 AR 7] JTAT 1
B-36 SC-0552-4515 | Screw (3/16° n=32) 74 FRE] FEHA (3/16° n=32) 1
B-37 08-107A-9570 | Bushing For B-35 AA7] FAF A 1
B-38 SC-0351-4517 | Screw (3/16° n=232) 74 FRES R (3/167 n=32) 2 2
B-39 GP-012888-00 | Take up Lever Crank A7 F=F= 1 1
B-40 BR-000156-00 | Needle Cage For B-39 o[ & Ae[A] (7X10%8) 2 2
B-41 08-011R-9570 | Needle Cage Cover A7 ZF T o5 AS[A P 2 2
B-42 10-020W-2700 | Washer ( 8 45X t0.8) AE5] A 2 2
B-43 08-0135-9570 | Stud For B-39 A7 A= A 1 I
B-44 08-014W-9570 | Stopping Washer For B-43 AT 7] = AR SFA 1 T




Needle Bar Rocking Mechanism
HISO 2F &

= Q'ty Appied
Ref. No. Parts No. Name of Parts £ | KM-967B-7| xmoera | Period

-1 GP-025672-00| Needle Bar Frame vlsd E9 Y 1 1
-2 44-005R-9570] Felt s 39 A=
-3 44-006G-9570| Holder For C-2 vt 399 AEA o)
-4 SC-0543-2302] Screw (11/64” n=40) F2o] & AL A (11/64” n=40)
-5 15-102A-9570| Plate For Needle Bar Guide Block vl ok &= 3 (0)
-6 15-0038-9570] Screw (1/8” n=40) v okl E5 g A}
-7 44-003R-9570] Felt vl ok 25 g AE
-8 15-104A-9570| Needle Bar Guide Block v kW B35 ()
-9 44-004R-9570| Oil Supply Sponge For C-8 vls i B2 F§ AEF
-10 15-105A-9570| Needle Bar Rock Shaft st 8 %= (C)
-11 04-009P-7400| Lock Pin For C-10 s 349 73
-12 CL-000082-00] Collar For C-10 23 g ylet
-13 SC-0110-4115] Screw (15/64” n=28) F2o] W2} (15/64” n=28)
-14 15-109A-9670 | Front Bushing For C-10 == HEA (0)
-15 SC-0101-4517| Screw (15/64" n=28) $7t e Eo] W3} (15/64" n=28)
-16 15-114A-9670| Rear Bushing For C-10 LEZE FHA (Q)

7 16-128A-967B | Roller Driving Shaft 288 FE= (0)
-18 06-138A-9570| Crank (F) For C-17 FH3AY 323 (AH) (0)
-19 SC-0497-4122| Screw (3/16” n=28) FHo| vt Ao} (3/16” n=28)

e

)
e
=
2
1t

AZE IAEA

-20 GP-028241-00] Joint Clamp For C-17
21 SC-A174-4122| Screw (11/64" n=40)

ot
o
=l
Bt
L
rlo
A

Ab (11/64” n=40)

o
-22 06-034W-9570| Washer (8155XtL5) g AEA o1 A
-23 06-135A-9570| Front Bushing For C-17 2oy AR (C)
24 06-036A-9570| Needle Cage For C-23 Yo]E Alo]x (15%X19%17)
-25 06-037R-9570| Cover For C-24 o] & AR wulrl
-26 CL-000082-00]| Collar For C-17 Sy 7l=}
-27 SC-0317-2700] Screw (15/64" n=28) FEo| W& }Ab (15/64” n=28)
-28 06-142A-9570| Rear Bushing For C-17 Sy =34 (0)
31 06-030A-9570] Stud For C-36 Y= dhdgEe =
-32 SC-0307-4122] Screw (3/16 n=32) E¥ol 34 A2k (3/16° n=32)
-33 16-018A-9570| Roller Driving Bar Ass y 2oy FEE (%)
-34 06-029A-9570| Needle Cage For C-33 o] & A o)A (8x11X10)
C-35 16-020W-9570| Washer (882X t1.0) 290 T = A
=36 GP-048971-00]| Roller Driving Shaft Crank (R) 2287 —T—%—-’E‘;— =7 =4 (—?—-) Mar.(0212
16-121A9570| Roller Driving Shaft Crank (R) 288 FE2&= Fu=A (%)
Cc-37 SC-0307-4122] Screw (3/16" n=32) E2o] F2 A} (3/16° n=32)
C-38 04-012A-9670| Stopper For Needle Bar Frame vlsd =9l vAI

I RN R I SN N R R I I I I T T T A T L T T F IS T
I NN R R I SN NN I I I e I N e T T T T T [N T N E ST o

C-39 SC-0175-4522 Screw (11/64” n=40) F2o] ¢ AL} (11/64" n=40)




Feed Mechanism
0jo|E &

D511
51-1 <>
s D-51 \‘5’-53
D-37 . D-50_, @y
D-36, @ ™ /
D-35 D-49 g@

D-3?® @

| §D-39
D-41 A
¥ D-40
i
. D-10
Sy, D-11
N
r PA 7 " D-12
D- 9
N | Gy D159
Al 1%@!; ' Y D-130  D-1607-. o Op.
D-14% p. 6@ ﬁ D-139 )
WPpa2s | ~BD126 s SN p.157 -
TR D-15 -150%
D124 c @D 122 R i
i L D-134 o
D128 LP‘ S piss  § DL D s D147
D123 g§D-120  D-156 ? 970137 gy~
: ) : | } 5
@D_lzl D-15% LR
D-118]] _#®D-119  D- 110D 112@ < D1 ?@ D-151
" D-115 o 11 Q\
@ D-117 138
® P
D67 . 11 @:b 65 110 D 113
D-67 @ L 140 y D-108-1
o ‘ @ ‘% D-69 D 108 .~ |p-108
ue D69 oo D-99 g D
Up77+ ¢ - 74 \f 98 ®D-106
@\ D-79-1 @D 70 e @ps .
D- 81 \ @ D-101
~® @D 75 D-97 ™ D-104
' ) - >, D-95
)
|
: | ®D-105
@ —’i @)
o || D-107
D-93

"t D-88
. WD 91

%D 89




SunLhtar

Q' ty Appied
Ref. No. Parts No. Name of Parts = :
= 3 KM-967B-7|KM-967B Period

D-1 GP-011347-00] Feed Length Control Button ol z2d HE 1 1
D-2 06-002G-9570] Spring For D-1 e 24 HE A 1 1
D-3 40-002C-2350] E-Ring (88) E2l (28 1 1
D4 06-004A-9570 | Presser Plate For D-7 HA 24 9 =29 1 1
D-5 06-005S-9570 [ Screw (3/16° n=28) HA 24 9 M=) 1 1
D-6 SN-0119-4000| Nut (3/16" n=28) 27t YE (3/16° n=28) 1 1
D-7 06-007P-9570[Pin (®8x%35) HA 24 ¥ 1 1
D-8 06-020C-7400|E-Ring (86) E¥ (86 1 1
D-9 06-009G-9570 | Spring For D-7 HA 24 9 Axe 1 1
D-10 06-010A-9570] Feed Eccentric Control Asm. Al 24 3 24 (%) 1 1
D-11 10-020W-2700[ Washer (& 4.5Xt0.8) 255 oA 2 2
D-12 SC-A174-4122[Screw (11/64" n=40) E2o] b A2} (11/64" n=40) 2 2
D-13 06-013P-9570|Pin (85x30.6) HA 24 3 23 AA4d 1 1
D-14 05-014C-1230|E-Ring (24) glAtgt BB (@84) 2 2
D-15 06-015A-9570| Feed Cam Jojlt A 1 1
D-16 06-116A-9570| Feed Cam Body Flol= M EA (C) 1 1
D-17 SC-000367-00]Screw (M6x1.0) F8o] WAl (M6xX1.0) 2 2
D-18 AS-003754-01 | Feed Cam Body Ass y Jolr M X B3 (R) 1 1
D-19 06-019A-9570| Moving Body Guide Jolt 7 o= = olfg} (138) 1 1
D-20 SC-0307-4122(Screw (3/16" n=32) 80|zt 2o} (3/16" n=32)| 2 2
D-21 06-021C-9570 | Screw Presser Sz B3 ohjgl =231 2 2
D-22 SC-0542-4515 | Screw (11/64” n=40) F2o] WEUAL (11/64 n=40) 2 2
D-23 06-023W-9570 | Washer (824X t0.3) ole M 2A ol (WW23) 1 1
D24 06-024A-9570] Collar For D-16 slol= 7 =4 Jlet 1 1
D-25 06-025C-9570| Feed Cam Body Presser Jolt N B =1 1 1
D-26 SC-0110-1230(Screw (15/64” n=28) S2o] WAl (15/64” n=28) 1 1
D27 GP-042659-00]| Feed Cam Connecting Rod Flole M gAZC () 1 1 Feb. 27. 0

06-127A-9570| Feed Cam Connecting Rod Jol A AgAHAZE () 1 1
D28 06-028A-9570 | Bearing For D-27 Slolc 7 dAZC Wold (Ge) | 1 1
D29 0750075-306H | Needle Cage For D27 ol= Ao]A| (8x11x10) 1 1
D-30 06-030A-9570]Stud For D-27 o= A dAsc = 1 1
D31 SC-0317-4517Screw (15/64 n=28) 27 FuBo] WaUAl (1560 0=2) 1 1
D-32 06-278A-967B | Feed Rock Shaft 2Hdg (C) 1 1
D-33 06-033C-9570|Stop Ring For D-32 Cc3 (STWI5) 1 1
D34 06-034W-9570| Washer (8 155 XtLb) Zoda o] AEA 9IA 2 2
D3 06-035A-9570 | Bushing (F) For D-32 Z5aly AEA) 1 1
D-36 0250205-306H | Needle Cage For D-35 o= Ao]A]_(15X19X17) 1 1
D-37 06-037R-9570] Cover For D-36 o= AR vl 2 2
D-38 06-138A-9570] Crank (F) For D32 23 =232 (51 (C) 1 1
D-39 06-119S-1230]Screw (3/16 n=28) 3 Ho| zk Ao A} (3/167 n=28) 1 1
D-40 GP-028241-00] Feed Rock Shaft Joint Clamp 2uuly AR e g EA 1 1
D-41 SC-A174-4122]Screw (11/64 n=40) E3o] vhat 2o} (11/64° n=40) 1 1
D42 06-142A-9570 | Bushing (M) For D32 Sy F2A () 1 1
D43 025020S-306H | Needle Cage For D42 Jo|= Ao[A (15X19x17) 1 1
D44 06-037R-9570] Cover For D-43 Jol= AoA vl 2 2
D4 06-145A-9570] Crank (R) For D32 A9 =83 (%) (Q) 1 T
D-46 SC-0305-5607 | Screw (3/16_n=232) W) =90 ehyst AU B 2 2
D47 06-030A-9570]Stud For D45 Slolz 7l 94 2t = I 1
D-43 SC-0317-4517|Screw (15/64 n=28) %7h 7o 8ol WEUA} (15/64 n=28) 1 1
D-49 06-149A-9570 [ Bushing (R) For D-32 EE P IEER 1 1
D-50 02S020S-306H | Needle Cage For D-49 YolE Ae|A (15x19x17) 1 1
D51 06-037R-9570] Cover For D-50 o= AoA uhA 2 2
D51-1 _|06-034W-9570] Washer (8 155X tL5) Zanlg A EALGA 1 1
D52 CL-000082-01] Collar For D32 ESEEER! 1 T A&l
D53 SC-0317-4517 | Screw (15/64 _n=28) 27 79 80] WAL (15/64 0=2) 1 1
D-54 06-058A-967B | Gear Box Body (Left) 71 A 24 (F) 1 1
D-55 06-059A-967B | Gear Box Body (Right) 7]o] vEA EA (&> 1 1
D-56 SC-0108-4113]Screw (M6X1.0) 710] BEA EA TAJA} 6 6
D-57 01-020W-2350 | Washer For D-56 7)o BlA EA mA oA 6 6
D-58 06-062A-967B | Gear Box 7]e] BFA 1 1
D-59 06-063A-967B [ Gear Box Guide Shaft (Upper) 71o] BEA ohIE= (A 1 1
D60 06-064A-9678 | Bushing_For D59 7o) Bbx o= A (A 1 T
D61 SC-0164-4517|Screw (M5X03) 7o) At~ M2 TAUA (M5x08) | 2 z
D-62 06-066A-967B [ Gear Box Guide Shaft (Lower) 7o) Bt~ ohjE (3h) 1 1
D-63 06-067A-967B | Bushing For D-62 710l BEA R BA (3]) 1 1
D-64 06-068G-967B | Gear Box Guide Shaft Spring 7]eo] viA &= AxE] 2 2
D-65 06-069C-967B | Stopper For D-58 7)o BlA AEH 1 1
D-66 SN-0121-4000[Nut (15/64° n=28) 7]o] wiA A9 TAJE (15/64 n=2) 1 1
D67 06-071A 9678 | Feeding Gear RERED z 2
D-68 06-072A-967B [ Feeding Change Gear A3} 7]0] 1 1
D69 SC-0164-4517]Screw (M5X0.3) FERNCEDRR! 6 6
D-70 07-135A-9570| Upper Bushing For D-72 7o BEA = A} BA 2 2
D-72 GP-024432-00| Gear Box Shaft 7]e] HEA = 1 1
D-73 01A142S-811H | Bearing For D-72 7] BhA Z= W8] 2 2
D74 07-033C-9570] C-Ring For D73 PR NET PEEES 2 2
D-75 05-027W-9570 | Washer For D-72 7]o] BkA = ol @) (@]
D-76 05-0125-9570] Pin Screw For D71 7o Ml = 3} 2A FAUAL 1 1
D77 05-025A 9570 Roller Clutch For D70 Jo] WA & A} BN 2ee] 294 | 2 2
D-79-1 06-084A-967B [ Connecting Rod For D-71 7]o] BIA &= 3} BA dAZC 1 1
D-80 SC-A477-4128 | Hinge Screw For D-79 7]o] HIA Z 3} HAl dAZE thiil 2 2
D-81 44-001R-9570 | Felt 7]o] WA &= 3} BA oA2c thijl 3 E 2 2
D-82 06-187A-967B [ Gear Change Lever (A) 710] A3t (A) 1 1
D-83 06-188A-967B | Gear Change Lever (B) 7]e] Astd¥ (B) (C) 1 1
D-84 06-089A-967B | Hinge Screw A For Gear Change Lever |7]o] A3 thjal "A 2 2




Feed Mechanism
0jo|E &

D-37‘®,»\\
D-36, .-~ ™
p3s_ &0
D-37 @

| §D-39
D-41_ >
& D40
o8
. D-10
Sy, D-11
N
r PA 7 " D-12
D- 9
RN | Gy D595,
B 1%@ ' Q% D-130  p-160" A Ip.
D-14% p. 6@ ﬁ D-139 )
WPpa2s | ~BD126 s SN p.157 -
TR D-15 -150%
D-124™ e @D 122 R |
i = D-134 N
D128 LP‘ S p1ss  § DL D s D147
D-123 gD-120  D-156 ? gD 137 @y~
@D-lZl D- 153 Sl e ’6@52
D-118ff #D-119  D- 110D 112@ - D1 }@ D-151
“D-115 e 11 Q\
@ D-117 138
@? .
D67 p. 11 @:b 65116 D 113 B
D-67 ® D69 L 140 //ﬁ/ D-108-1
. D 108 ~"Ib-108
s D20 1
p-79-..D- 69 > D-74 \f -98 ®D-106
@\ D-79-1 @D 70 T &3 )
D- 81 @ D-101
‘5\ @D 75 D-97 D-104
' ’ ” o, D-95
)
|
: | @D-105
@ ?;’i @
o || D-107
D-93za i |
&  D-94! D-106
D-92 ;
L { | |D-104
7. D88 P
R @%@D 91 \  ®D-105
T 089 r@D-loz
’%D 84 e
%D 85 “p D-103




SunLhtar

Q' ty Appied
Ref. No. Parts No. Name of Parts = :
= 3 KM-967B-7|KM-967B Period

D-85 15-030S-640L | Hinge Screw B For Gear Change Lever |7]o] % BRI anF/\- B 2 2
D-86 06-091C-967B | Gear Change Lever Connecting Link HEEEREEEEE 1 1
D-87 06-092S-967B | Hinge Screw For D-86 HEEREEE EEEEER R 1 1
D-88 10-221A-8577| Gear Change Lever Joint (L) 71| A3t xeE (L) 1 1
D-89 06-094S-967B [ Screw (M5X0.8) 71o] A ZelE (L) I} 1 1
D-90 06-095C-967B | Joint Connecting Bar "B Z9lE (A B 1 1
D-91 10-036C-7507 | Nut (1) (M5X0.8) Z9lE Jd4E B 3AJE (1) 1 1
D-92 10-033C-7507[Nut (R) (M5Xx0.8) Z9E dZ2E B IAHYE (L) 1 1
D-93 10-220A-8577[Slide Lever Crank Joint (R) Z2folE g P33 Z8E (R) 1 1
D-94 10-033C-7507[Nut (R) (M5x0.8) Zefo[T g ZI3 29E IAYE (R) 2 2
D-95 06-100A-967B | Slide Lever Crank EEREEEIELE] 1 1
D-96 06-089S-967B [ Hinge Screw For D-95 Zefo|= g Ze= T Af 1 1
D-97 06-102A-967B | Bearing For D-95 EERNEEEEEEEE 1 1
D-98 06-203A-967B | Slide Lever £efol= W (C) 1 1
D-99 06-104A-967B | Slide Lever Holder Zifolt Y Eo 1 1
D-100 SC-0328-4413]Screw (M4X0.7) Eafol= ¥ Eo 3AGAE 2 2
D-101 05S5052S-306H | Hinge Screw For D-98 Zefol= ] thjrp 1 1
D-102 10-221A-8577Slide Lever Joint (L) Zgho|= g RSIE (L) 1 1
D-103 06-094S-967B [ Screw (M5 X0.8) Lol W X E (L) IAYAR 1 1
D-104 06-209A-967B [ Joint Connecting Bar "A EXCGEEN 2 2
D-105 10-036C-7507[Nut (L) (M5X0.8) ZolE dZAE A" yAVE (L) 2 2
D-106 10-033C-7507 [ Nut (R) (M5X0.8) Z9lE JAE A" A E (R) 2 2
D-107 06-110A-967B | Regulating Joint of D-104 AFE AT A ROIE 1 1
D-108 10-220A-8577 | Reverse Feeding Cam Joint IR % E (R) 1 1
D-108-1 [06-094S-967B [Screw (M5x0.8) Az E IAYAE (M5%0.8) 1 1
D-109 06-214A-967B | Reverse Feeding Cam ERENE) 1 1
D-110 SC-0164-4517Screw (M5X0.8) AR FTAGAE (M5X0.8) 2 2
D-111 GP-019670-00| Reverse Feeding Cam Spring AZ|IN AEE 1 1
D-112 21S013S-306H [ Spring Holder (U) For D-111 AXW A2 Aol (A 1 1
D-113 06-118C-967B [ Spring Holder (I.) For D-111 AN Az Aol (3} 1 1
D-114 06-219A-967B | Reverse Feed Crank (Middle) Az FZAA () (C) 1 1
D-115 06-120S-967B [ Reverse Feed Crank (Middle) Hinge Screw| 92 F&:H = () thirl 1 1
D-116 06-224C-967B | Reverse Feed Roller Ax] FAF () 287 1 1
D-117 06-125S-967B | Hinge Screw For D-116 A FA=F () 229 thixif 1 1
D-118 10-221A-8577 | Reverse Feed Joint (L) Az A=A () ZE (L) 1 1
D-119 06-094S-967B [ Screw (M5 XP0.8) A ZA= () ZAE AR} 1 1
D-120 06-128C-967B [ Joint Connecting Bar " C ZOlE 7Y "C 1 1
D-121 10-036C-7507[Nut (L) (M5x0.8) ZolE A% “C IAE (1) 1 1
D-122 10-033C-7507[Nut (R) (M5X%0.8) %9l dAE "CT IAJE (R) 1 1
D-123 06-131A-967B | Reverse Feed Crank (Upper) ERIEEENZ)) 1 1
D-124 43-017S-1600 | Pin Screw For D-123 ERIEEL EC R 1 1
D-125 04-009C-3710| E-Ring For D-124 Az FA3 (A YA E-Ring 1 1
D-126 10-220A-8577 | Reverse Feed Crank (Upper) Joint (R) [&A ;= (A Z3lE (R) 1 1
D-127 06-136A-967B | Reverse Feed Crank (Upper) Spacer ERIEE EINESDE 1 1
D-128  |10-0265-9677 | Screw (M5XP0.8) A7 293 () 29E (R) IAA 1 1
D-129 21S013S-306H | Hinge Screw For D-123 A FAF (AF) A 1 1
D-130 06-138G-967B | Spring For D-123 Az FHT (A AEE 1 1
D-131 06-139C-967B | Spring Holder For D-123 Ax FZA= (A Az Ao 1 1
D-132 SC-0184-4118|Screw (3/16 n=28) a7 393 (4) Aza Ao A (3/16 n=3) 1 1
D-133 06-241A-967B | Reverse Crank (Lower) ERIEE ENGING) 1 .
D-134 |[SC-0296-4111Screw (3/16 n=32) A7 A= (3]) A (3/16 n=3) 1

D-135 SC-0307-4122]Screw (15/64 n=28) aA 343 () AP} (15/64” n=28) 1 -
D-136 43-004A-5607] Collar For D-138, D-139 AXYH = 7}t 1 1
D-137 SC-A308-4517[Screw (1/4" n=40) AAYg = 7k IAYAE (/4 n=40) 1 1
D-138 06-246A-96B7 | Reverse Lever Shaft Ax Y = 1 .
D-139 06-247A-967B | Reverse Lever Shaft AR gy = . 1
D-140 06-001C-7400| Rubber For D-138, D-139 EREEERERY) 1 1
D-141 GP-012781-01]| Reverse Lever EREL 1 -
D-142 06-062A-7500 | Reverse Lever ERELE . 1
D-143 SC-0186-4118]Screw (3/16 n=32) AA YW FH YA (3/16° n=32) 1
D-144 SC-0185-4124]Screw (3/16° n=32) AY = vpiUAL (3/160 n=32) 1
D-145 06-053W-1230| Washer For D-142 EREEE! . 1
D-146 06-066G-7507 | Spring For D-141 ERE R 1 -
D-147 GP-018765-01| Auto Reverse Lever A= 92 g (B) 1

D-148 06-043W-5607 | Washer For D-147 R RIELL 2

D-149 SC-A117-4417[Screw A (1/4° n=40) A% 92 Y] TAYAL A (1/4 n=40) 1

D-150 SC-A308-4517[Screw B (1/4" n=40) A% 9 g TAYAL B (1/4” n=40) 1

D-151 06-072R-7507 | Stopper Rubber For D-141 AXYH A yF 1

D-152 06-071S-7507|Screw For D-151 AR Y A3 TF hA} 1

D-153 06-019A-5607 | Hinge Screw For D-133 Az FPF (3}) ThIA} 1

D-154 SN-0101-4000] Nut (11/64" n=40) ax a3 () A YE (11/64 n=40) 1

D-155 06-163C-96B7 | Reverse Feed Solenoid connecting Link Az &Y rolt A== 1

D-156 06-022A-5607 | Shaft For D-155 Az &Y o]t AZAEF = 1

D-157 06-265A-96B7 | Reverse Feed Crank Az &Y ol FElF 1

D-158 06-024A-5607|Shaft For D-157 Az Yol FAF = 1

D-159 06-267A-96B7 | Reverse Feed Solenoid Braket A2 &g ot B 1

D-160 SC-0253-4118]Screw (1/4 n=238) A ol Hal] AU} (1/4 n=28) 3

D-161 06-026A-8577| Reverse Feed Solenoid Ass y ERES EEENES) 1

D-162 SC-0173-4118]Screw (3/16_n=32) A7 Y volc & AAL (3/16 n=28)] 3

D-163 06-029A-5607| Reverse Feed Solenoid Cover Az &y o= AW 1

D-164 SC-0173-4118]Screw (3/16° n=32) a7 &g o AW H P (3/16° n=32) 1




Middle Shaft & Lower Shaft Mechanism
S 2=, O A




SunLhtar

= Q' ty Appied
Ref. No. Parts No. Name of Parts =3 | KM-967B-7|KM-967B Period
BE-1 13-101A-967B | Middle Shaft Z=7k= (C) 1 1
E-2 13-002C-9570] Stop Ring For E-1 75 C3 HEH 1 1
E-3 07-008A-7400| Middle Shaft Front Bearing 315 o) o] 34 (6203) 1 1
E-4 02-009A-9570| Timing Belt Pulley (Middle) Ass y Eloln] Wl Za] “H" () 2 2
E-5 SC-A117-4417| Screw (1/4" n=40) 47t o] WEUAL (1/4" n=40) 2 2
E-6 SC-A308-4517 | Screw (1/4" n=40) &7 Fe2o] W&} (1/4" n=40) 2 2
E-7 02-012A-9570 | Timing Belt (Lower) olv] W= 1 1
E-8 07-011A-5607 | Middle Shaft Rear Bearing 4% 3 ol o= (NTN6004ZZNR) 1 1
E-9 02-115A-9570 | Bushing For E-8 A F owe]d 2A 1 1
E-10 SC-A117-4417| Screw (1/4" n=40) %70 7o WE AL (1/4 n=40) 1 1
E-11 SC-A308-4517| Screw (1/4" n=40) &7 oo WE AL (14 n=40) | 1 1
E-12 13-117A-967B | Stitch Length Control Ring AgE 4, 2" 1 1
E-13 SC-0104-5607| Screw (1/4” n=40) FEo] HEUAL (1/4” n=40) 1 1
E-14 13-017A-9570| Pulley £ 1 1
E-15 SC-0150-4122| Screw (15/64" n=28) EEo] ¢ A2} (15/64° n=28) 2 2
E-16 02-019R-9570| Pulley Cover A& gl A m) 1 1
E-17  |02-020S-9570 Screw (M6x1.0) A& ok A wll Wb 1 1
E-18 GP-036034-00| Lower Shaft “A” 315 A 1 1
E-19 07-102A-9570| Bearing (F) Bushing For E-18 3l A A wle]¥ 24 (C) 1 1
E-20 SC-0317-4517 | Screw (15/64" n=28) %7 2ol WA} (15/64 n=28) 2 2
E-21 01-155A-7600 | Front Bearing For E-18 2 A A wel=) (NTN6002ZZ)| 1 1
E-22 07-005A-9570| Lower Shaft Collar sl= sl 2 2
E-23 SC-0317-4517| Screw (15/64" n=28) %7 2ol WEYAL (15/64 n=28) 4 4
E-24 07-007A-9570| Lower Shaft Gear 3} 7]o] (37184) 2 2
E-25 07-009S-9570| Screw (M6X0.75) 716} 34 YA} (B-5MM 607061-5) 4 4
E-26 07-102A-9570| Bearing (F) Bushing For E-18 55 A A wlei=) #A 1 1
E-27 SC-0317-4517 | Screw (15/64" n=28) &7k Fo 2ol WE} (15/64 n=2) 2 2
E-28 01-155A-7600 | Front Bearing For E-18 3% A A we]3 (NTN6002ZZ) 1 1
E-29 07-012A-9570| Lower Shaft Claw Clutch Ass y 5t 29 F=X (M) 2 2
E-30 SC-A117-4417| Screw (1/4" n=40) &7 3o WE AL (1/4 n=40) 2 2
E-31 SC-A308-4517 | Screw (1/4" n=40) %7+ Fef 2o HEUAL (1/4" n=40) 2 2
E-32 07-015A-9570| Clutch Connecting Disc A 4 1 1
E-33 07-116A-9570] Lower Shaft “B” 3= B (C) 1 1
E-34 07-117A-9570| Bearing (F) Bushing For E-33 5t% B A wo]¥ A (C) 1 1
E-35 |SC-0317-4517 Screw (15/64" n=28) §7 38 WEUAL (1564 n=%) | 2 2
E-36 07-019A-9570| Front Bearing For E-33 3}% B #|o]8 (NTN6202ZZNR)| 1 1
E-37 07-221A-9570 | Bearing (R) Bushing For E-33 3% B ¥ W= A (C) 1 1
E-38 SC-0317-4517| Screw (15/64" n=28) %7 Fo o] WEA} (15/64 n=28) 2 2
E-39 07-008A-7400 | Rear Bearing For E-33 33 W8] (6203) 1 1
E-40 07-025A-9570| Timing Belt Pulley (Lower) Ass y Elolu] WlE 22 "} (ff) 1 1
E-41 SC-A117-4417| Screw (1/4" n=40) &7+ o] P2l (174" n=40) 1 1
E-42 SC-A308-4517 | Screw (1/4” n=40) &7 Fej2o] WE A} (1/4" n=40) 1 1
E-43 07-028A-967B | Gear Driving Base 7o) T o] 1 1
E-44 01-020W-2350| Washer (%6Xxt15) 3 FAl 944 6 6
E-45 SC-0108-4113| Screw (M6X1.0) &7k FHEo] BE (M6X1.0)| 2 2
E-46 GP-024432-00| Gear Driving Shaft 71l 5 & 1 1
E-47 01A142S-811H | Bearing For E-46 7]e] FE 2 o3 (NTN60SZ) 2 2
E-48 07-033C-9570| Stop Ring For E-47 Cc3 HE3 (RTW22) 2 2
E-49 05-027W-9570 | Washer ( 8 6xt0.15) 288 & ARA 94 B 2 2
E-50 SSKM-0000001 | Synchronizer Ass y Aazvtelz(z) 1Set
E-50-1 |SC-0523-4122| Screw (3/16" n=28) E8o] gzt zhetal (3/16" n=28)| 2
E-50-2 AS-003788-01| Magnetic Holder oty e S 2 Jan.13.12
11-020A-2500 | Magnetic Holder u1v e o 2
E-50-3 [11-022W-2500| Washer 9}A 2
E-50-4 [11-021S-2500] Screw (M5 X P0.8) vl e Ev A} (M5XP0.8) 2
E-51  [10-065A-9577 | Cable Holder (3N) Aol L FFe] (3N) 1
E-52 SC-0365-4118] Screw (9/64” n=40) A o)L o] TAYA (9/64" n=40)| 1




Presser Bar Mechanism
SEQ A

F-57-1 )| PF-56 |

%F-sgy' S @

1 ]

[ A
Ct p
= ' e

3 AFT705 |

F-70-1 %»’F-?O-G%

F-70-4




SunLhtar

. Q'ty Appied

Ref. No. Parts No. Name of Parts =3 | KM-967B-7|KM-967B Period
F-1 05-161A-967B | Presser Bar Upper Bushing =29 AR (C) 1 1
F-2 SC-0351-4517 | Screw (3/16" n=32) 27 o] WAL (3/16" n=32) 1 1
F-3 05-163A-967B | Presser Bar =29 (0) 1 1
F-5 05-105A-9570 | Presser Bar Bracket o B2 (C) 1 1
F-6 SC-0317-4517| Screw (15/64" n=28) 47+ F o] WA} (15/64° n=28) 2 2
F-7 05-064A-967B | Screw (1/2" n=28) st zAuUA} (172" n=28) 1 1
F-8 05-008S-9570| Pressure Adjust plate spring gt zAd 9 AZ 1 1
F-9 06-089A-967B | Pivot Screw (M6X1.0) bz 9 Az z)A] YA} 1 1
F-10 05-110A-9570| Presser Bar Lower Bushing =29 35tAl 1 1
F-11 SC-0352-4515| Screw (3/16” n=28) FHo] HEA} (3/16° n=28) 1 1
F-12 SC001847-00| Screw (M4x0.7) r2q 2&9 31 YA} 1 1
F-13 05-013A-9570| Body for Roller Ass y 229 (M) 2AEA 1 1
F-14 05-014G-9570 | Spring for E-16 YelE 7tz vEl 3 A= 1 1
F-15 SC-0180-4111| Screw (11/64" n=40) %7 BE (11/64" n=40) 1 1
F-16 05-016A-9570| Needle Guard Bracket Yol & 7= vl 1 1
F-17 05-017A-9670| Needle Guard (Standard : 24mm) YolE 7l= (ZF : 24mm) 1 1
F-18 SC-0365-4118| Screw (9/64” n=40) o) W] 2UA}b (9/64" n=40) 1 1
F-19 05-165A-967B | Roller Shaft Hinge Body 228% A4 £A (0) 1 1
F-20 05-066S-967B | Screw (15/64" n=28) EEo] P2 Aoy} (15/64" n=28) 2 2
F-21 05-067A-967B | Roller Shaft Hinge Bearing 288& 317 Holg 1 1
F-22 05-068C-967B | Stop Ring for E-21 248 % 3] Woy HE Y 2 2
F-23 05-169A-967B | Roller Shaft “A” 2282 “A” (0) 1 1
F-24 05-170A-967B | Roller Shaft “B” 2¢8= “B" (0) 1 1
F-25 05-072A-967B | Roller Shaft Clutch (U) 288E FHA A 1 1
F-26 SC-0351-4517| Screw (3/16” n=32) 2882 294 () MM (316 n=)| 2 2
F-27 05-074A-967B | Roller Shaft Clutch (L) 2482 ZH ( 1 1
F-28 SC-0103-4417 | Screw A (11/64" n=40) 2493 294 (3 VW (/6 n=40) 1 1
F-29 SC-0104-4517 | Screw B (11/64" n=40) 2882 a7 (&) AW B (16 0=4) 1 1
F-30 05-178C-967B | Roller Shaft Stopper 288% AEY (C) 1 1
F-31 05-079S-967B | Hinge Screw For Roller Shaft 2E8E A& "4'1/}/\]- 1 1
F-32 05-180C-967B | Roller Shaft Feeding Plate 228E o] AR ( 1 1
F-33 05-181A-967B | Roller Shaft Feeding Plate Roller 22YE o) AT iai 1 1
F-34 05-082S-967B | Hinge Screw For Roller Shaft Feeding Plate Roller | 2&2]% o4& 343 &7 thisr} 1 1
F-35 21S012S-306H | Hinge Screw For Roller Shaft Feeding Plate | 288 & |4 3A g thix} 1 1
F-36 05-084A-967B | Roller Shaft Feeding Plate Connecting Rod| 2&#% 0|4 3AH % AA4Zc 1 1
F-37 43-017S-1600 | Pin Screw For Roller Shaft Feeding Plate Connecting Rod | 2882 o4 A% A4 2= I} 2 2
F-38 04-009C-3710 | Pin Serew E-Ring For Roller Shaft Feeding Plate Connecting Rod | 2&3% 0|4 343 A2t Aual B-Ring (05) 2 2
F-39 05-087G-967B | Roller Shaft Return Spring 288E 29 AxzF 1 1
F-40 05-088A-967B | Roller Shaft Return Spring Ball 288 B9 AxZE B 15 15
F-41 05-089W-967B | Roller Shaft Return Spring Washer 22¥E B9 =3 9 1 1
F-42 05-095A-967B | Roller Shaft Feeding Holder 288% o4 &1 1 1
F-43 SC-0164-4517 | Screw (M5XP0.8) 249% o4 &) HUAL (M5XPOS) 2 2
F-44 05-124A-9570| Roller Shaft Upper Bushing 2e8 & ARRA 1 1
F-45 05-025A-9570 | Clutch Bearing for E-44 2geE AR FX 1 1
F-46 05-026W-9570| Washer (89.7%t1.0) 282 AFRA 9AA 2 2
F-47 05-027W-9570| Washer (89.7Xt0.1) 228& A5A 9AB 1 1
F-48 40-002C-2350| E-Ring (98) ALZ7) il A EF (28) 2 2
F-49-1 07-041A-9570| Connecting Rod for E-44 710 FE= ARA dAF= 1 1 -
F-49-2 [05-030A-9570 | Bearing for E-49-1 A5A dAFE WY (GE6E) 2 2
F-50 SC-A471-4128| Pivot Screw (M4X0.7) AARA] AR thixt 2 2
F-51 44-001R-9570| Felt 229E Q4Fs dE 2 2
F-52 05-124A-9570| Roller Shaft Upper Bushing 228 & 1A 1 1
F-53 05-025A-9570| Clutch Bearing for F-52 288= 834 294 1 1
F-54 05-026W-9570| Washer (89.7Xt10) 228& 3154 9AA 2 2
F-55 05-027W-9570 | Washer ( 89.7x1t0.1) 228% 34 9AB 1 1




Presser Bar Mechanism
SEQ A

F-57-1 )| PF-56 |

%F-sgy' S @

1 ]

[ A
Ct p
= ' e

3 AFT705 |

F-70-1 %»’F-?O-G%

F-70-4




SunLhtar

= Q' ty Appied

Ref. No. Parts No. Note. Name of Parts = =] KM-967B-7|KM-967B Period
F-56 40-002C-2350 E-Ring (#8) A=27] oh) XA EF (98) 2 2
F-57-1 05-098A-967B Connecting Rod For F-52 239= 334 d43c 1 1
F-58 SC-A471-4118 Pivot Screw (M4X0.7) ARA AARE thial 2 2
F-59 44-001R-9570 Felt 2893 d4%c 4E 2 2
60 05-038A-9570| Option | Roller Shaft Holder (9 36) 2292 29 (83%) 1 1

05-039A-9570 Roller Shaft Holder ( & 26) 2882 &t (626) 1 1
F-61 05-039P-9570 Fixed Pin For F-27 2882 349 1 1
F-62 05-040C-9570 Roller Shaft Snap Ring 2£8% 2¥3 (INA-BR8) 1 1
F-63 05-041C-9570 Snap Ring For F-60 2285 Zr] 28 (INA-WRS) 1 1
F-64 05-042A-9570 Bearing For F-60 2% E o] 2 2
F-65 05-022C-9570 Stop Ring For F-60 243E E4 Ho]g HZ Y 1 1
P66 05-044A-9570| Option | Roller Foot Ass' y Bracket (®36) 229 =22 () Bl (23) 1 1

05-045A-9570 Roller Foot Ass y Bracket (#26) 249 =34 () Bl (826) 1 1
F-67 05-0458-9570 Screw (M4X0.7) Bell Fuat 1 1
F-68 05-146A-9570 Guide For F-66 2g8 = () 2l o 1 1
F-69 05-045S8-9570 Screw (M4X0.7) Bl Hua 1 1
F-70 - Roller Foot Ass’y 229 2 3H(Z) 1Set 1Set
P70, [05-480A-9570 Roller ( 826) 288 x4 (626) 37149 1 1

05-481A-9570| Option | Roller (#36) 288 w24 (836) 37337 1 1
F-70-2 | 05-482A-9570 Guide Plate For F-70-3 259 H5E S 3750 1 1
F-70-3 |[05-583A-9570 Roller Driving Ball 288 $EE 3152 (92) 3 3
F-70-4 05-484A-9570 Positioning plate For F-70-3 229 £%8 vA 37151 1 1
F-70-5 [05-485S8-9570 Screw (M25X0.45) 288 $EE THUAL 37153 3 3
F-70-6 05-4865-9570 Serew (M25x%0.25) 288 $EE 1AUA} 31154 3 3
F-707 | 05-049W-9570 Washer (93X 10.1) 299 w2 94 2 2
F-71 05-0508-9570 Screw (M25X0.45) 24 x4 () 2 1 1
F-72 43-101A-9570 Presser Bar Lifter Crank =2 287 3Yg=a 1 1
F-73 43-002A-9570 Bushing For F-74 w2y gg7) = 24 1 1
F-74 GP-027468-00 Presser Bar Lifter 2 2g97) 1 1
F-75 SC-0352-4515 Serew (3/16” n=28) 80| W3} (3/16" n=28) 1 1
F-76 43-005A-9570 Guide Bushing For F-5 Leg v oy 34 1 1
F-77 SC-0317-4517 Serew (15/64" n=28) $7 o] HRUA (1564 n=2) 1 1
F-78-1 |43-071A-9570 Presser Bar Lifter Moving Plate w2 917 ¥ 1 1
F-782 |43-072A-9570 Pin (% 5X1185) FEd 7] $ER A 1 1
F-78-3 |43-073A-9570 Roller For F-78-2 +E% I 289 1 1
F-78-4 |05-014C-1230 E-Ring (#4) AdAs B (94) 2 2
F-79 43-008S-9570 Pivot Serew (M6X1.0) r2d 987 £5% thiil 1 1
F-80 43-009G-9570 Spring For F-78-1 Ly g8y $23 Az 1 1
F-81 43-049A-967B Knee Lifter Connecting Bar Feed AR 1 1
F-82-1 [43-121A-9570 Knee Lifter Crank neeg 793 (C) 1 1
F-82-2 [43-122A-9570 Knee Lifter Crank Stud neeg 7939 & 1 1
F-83 SC-0307-4122 Serew (3/16" n=32) T2 A A2k (316" n=32) 2 2
F-84 05-014C-1230 E-Ring (94) QA EY (04) 1 1
F-85 43-015S8-9570 Serew (M6X1.0) F247 793 A%9 M} 2 2
F-86 44-097C-7500 Nut For F-85 S 24 JE 2 2
F-87 43-017A-9570 Knee Lifter Crank Spring Hook 2293 I3 Az Aol 1 1
F-88 43-018G-9570 Knee Lifter Crank Spring T283 FYF Axg 1 1
F-89 43-019A-9570 Spring Hook Plate 228 ZHo| 7 1 1
F-90 SC-0183-4122 Serew (15/64" n=28) Fio it A} (15/64" n=28) | 1 1
F-91 43-021A-9570 Knee Lifter Bar Ass'y nzedr () 1 1
F-96 05-090A-967B Press Bar Reverse Feeding Crank 2 97 Y= 1 1
F-97 06-003C-7400 E-Ring For Press Bar Reverse Feeding Crank 27 97 =43 E-Ring 1 1
F-98 05-091A-967B Connecting Rod For F-96 ey 92 393 AR 1 1
F-99 05-0001-9570 Roller Foot Ass'y 288 x3u(z) 1St 1St




Post & Hook Mechanism
TAE O x At

5\-38\

& e
cwp BT
G-37(A~) | & o
OIS

aG3L T : ’.
' LG43 | \'—J
g Lde

G-ZB‘Q

G-36¥ !

@ G-44
@6-54
@645

&
G-18 G-32

G-35
)

c-37(>)

oM 4

G4

— G-40
il G-42
)

@D - % &5@“’6-39

s




SunLhtar

= Q'ty Appied
Ref. No. Parts No. Name of Parts = | KM-967B-7|KM-967B Period
G-1 09-001A-9670] Post I E 1 1
G2 SC-0175-4522Screw (11/64” n=40) o] 2 A4} (11/64” n=40) 8 8
G-3 09-003A-967B | Wheel Feed 3 EY (37822) 1 1
G-4 09-004A-967B | Wheel Feed Positioning Plate 3 B pA I (37823) 1 1
G5 SC-A174-4122Screw (11/64” n=40) F2o] F A2} (11/64 n=40) 2 2
G-5-1 10-020W-2700 | Washer For G-5 259 A 2 2
G-6 GP-010485-00| Needle Plate (2.4mm) - Trimming i3 (2F:24mm) - APA 1 .
G-7 GP-014660-00 | Needle Plate (24mm) - Non Trimming |¥}53 (£F:24mm) - B]AFA . 1
G-8 GP-010487-00 | Auxiliary Needle Plate (Standard : 24mm)| 2% ¥}53 (ZF:24mm) 1 .
G-11 SC-0302-4114|Screw (11/64” n=40) AA e BREE (11/64" n=40) 2 2
G-12 GP-011997-03]Saddle (L)-Trimming = b (f)-AHA 1 . Mar.07.12
G-13 GP-011999-01 | Saddle (L)-Non Trimming = vk ()-8 AbA . 1 Mar.07.12
G-14 GP-012000-03]Saddle (R)-Trimming 5 wba (h)-AA 1 - Mar.07.12
G-15 GP-012001-01]Saddle (R)-Non Trimming 2 ubal (f)-v] A . 1 Mar07.12
G-16 06-051W-7400 | Washer (86XtL5) 23 AL oA 16 16
G-17 SC-0108-4113]Screw (M6x1.0) £7F FHEo] ZE (M6%10) 8 8
G-18 GP-013215-03| Bushing (U) For G-49 Y 155 %“i—*& 1 1
G-19 SC-0317-4517 | Screw (15/64” n=28) %7t 2ol W} (15/64 n=28) 1 1
G-20 GP-013214-00 | Bushing (U) For G-29 3 = ALA 1 1
G-21 SC-0317-4517 [ Screw (15/64” n=28) $7F i Eo] dEbA} (15/64” n=2) 1 1
G-22 GP-013229-00 | Bushing (L) For F-49 E FEE 324 1 1
G-23 SC-0317-4517 | Screw (15/64” n=28) $7F FHEo] 43} (15/64” n=2) 1 1
G-24 GP-025255-00| Bushing (L) For G-29 F = 32A 1 1
G-25 SC-0317-4517 | Screw (15/64” n=28) 7+ FHRo] WUl (15/64” n=28) 1 1
G-26 09-065A-9570 | Adjusting Pin For G-20 F & AEA 2A9 2 2
G-27 SC-0164-4517 | Screw (M5 X 0.8) 57 T 8ol HE AL (M5X038) 2 2
G-28 GP-015081-01| Hook Shaft (Eccentric Cam) 3 = (FAR) (4dA¥) (0) 2 2
G-30 44-009R-9570 | Felt I = dE 2 2
G-31 09-031A-8577 | Hook-Trimming 7} HPF-490A(5) TR/CP 2 -
G-32 09-070A-9570 | Hook-Non Trimming 7}u} HPF-490A(5) TR/CP - 2
G-35 07-160A-7500 | Bobbin Hal (Z2F) () 2 2
G-36 SC-000398-00 | Screw (M5 X0.8) AAHE BE (M5X08) 2 2
G-37 09-039W-8677 | Washer (86.3%1t0.6) Z b gl 2 2
G-38 09-140A-8670| Opener For G-34 Hal Ao)x 9= 2 2
G-39 SC-A131-4522Screw (1/8” n=44) F 8o Wz Ao} (1/8” n=44) 4 4
G40 09-142A-8677 | Opener Holder 229 &9 (AHA) (C) 2 2
G-41 44-030M-8670 | Opener Holder Felt Q3] Flo] A E 2 2
G-42 09-079A-9570 | Opener Stopper o3y 9 AEY 2 2
G-43 SC-A174-4122|Screw (11/64" n=40) 30| vk 22U} (11/64 n=40) 2 2
G-44 09-081W-9570 | Washer (@ 262X t0.8) AF5A 9L A 2 2
G45 09-082A-9570 | Hook Shaft Bearing % = #|o]3 (KII5) 2 2
G-46 07S007S-306H | Needle Cage For G-29 Yol & Ale]A (8x11X10) 8 8
G-47 09-084A-9570| Hook Shaft Gear Z = 7]o] 37183 2 2
G-48 07-0095-9570 | Screw (M6X0.75) 7101 T4 JA} (B-5SMM 607061-5) 4 4
G-49 GP-013216-00| Wheel Feed Driving Shaft B 753 1 1
G-50 44-010R-9670 | Felt For G-49 4 7535 4= 1 1
G-51 09-087A-9670| Wheel Feed Driving Gear 3 By = 7)Y 1 1
G-52 07-009S-9570 | Screw (M6 X0.75) 71e] A YA} (B-5MM 607061-5) 2 2
G-53 09-089W-9670 | Washer For G-47 3 = 7]o] 9 A 5 5
G-54 09-090A-9670 | Bearing For G-49 = 755 vlo]8 (KI0) 1 1
G-55 09-091A-9670| Needle Cage For G-49 o] A oA (14x18x10) 1 1
G-56 09-092W-9670 | Washer For G-59 Y 5 7]91(B) 24 5 5
G-57 09-093A-9670| Wheel Feed Driving Gear (A) EY F%5 7)) (A) 37549 1 1
G-58 07-0095-9570 | Screw (M6 X0.75) 71o] A4 A} (B-5MM 607061-5) 2 2
G-59 09-095A-9670 | Wheel Feed Driving Gear (B) E 7% 7]0](B) 37548 1 1
G-60 07-0095-9570 | Screw (M6X0.75) 71o] 374 A} (B-5MM 607061-5) 2 2
G-61 09-097A-9670| Collar For G-24 = 3124 71 1 1
G-62 SC-0317-4517 | Screw (15/64” n=28) $7F FHEo] 43} (15/64” n=2) 2 2
G-63 09-099A-9570|Saddle Cover (A) 0 A (A) 2 .
G-64 SC-0517-4119] Screw (1/8” n=44) o] HA ALUA} (187 n=44) 4 .
G—65 09-046C-8577 | Saddle Cover (B) AE 7} 2 2
G-66 SC-A170-4124 | Screw (9/64" n=40) B30 vleld 2ol (9/64° n=40)| 6 6
G-67 GP-011447-00]Saddle Cover (C) = 24 AH (0) - 2
G-68 SC-0517-4119 | Screw (1/8” n=40) %%o] AA A2 A} (1/8" n=40) . 4
G—69 GP-010087-00| Hook Cover-Trimming = AN (#) - AR 2 .
G-70 GP-010086-00| Hook Cover-Non Trimming = AW (#) - #AHA . 2
G-71 SC-A170-4124 | Screw (9/64” n=40) 2o vjely 2o} (9/64” n=40)| 4 4
G-72 09-049S-8670| Hook Cover Stopper 3 A Z:E—ﬂ 2 2
G73 SC-0549-2125Screw (1/8” n=44) e Tt A2t (18" n=4) 2 2
G-74 09-128C-967B | Gear Cover “A” (Left Upper) 7114 “A" () 1 1
G-75 09-129C-967B | Gear Cover “B” (Left Lower) 1A “B” (£ T) 1 1
G-76 09-117A-9570 | Gear Cover “F~ " (Right, Lower) 719AH “FT (A T) 1 1
G-77 09-116A-9570| Gear Cover “E” (Right, Upper) 71974 “E” (4L) 1 1
G-78 SC-0365-4118 ] Screw (9/64” n=40) Z o] yu] A2} (9/64" n=40)| 8 8
G-79 44-021R-7400 | Rubber Cap (2105) W= 7|2 o) 1 1




Thread Trimmer Mechanism
AR A

&
H-14

H-18

s

TET, i

H-12

T 14

[

| .\\\““ “H-23

L0

T
N
o




SunLhtar

= Q'ty Appied
Ref. No. Parts No. Name of Parts = | KM-967B-7|KM-967B Period
H-1 GP-025627-01] Fixed Mes IA W A 37728 2
H-2 SC-0502-4125 | Screw (9/64” n=40) o] =2ubat 22}A} (9/64" n=40) | 4
H-3 10-003W-8677 | Washer (83.7Xt0.5) IAW A HAF 944 4
H-4 SC-0189-380A | Holder For Fixed Mes IR A &Y 2
H-5 SC-0119-4119 | Screw (11/64” n=40) 8o HA 2UA}L (11/64" n=40) 4
H-6 10-006A-8677 | Thread Catcher A 7}o] 2
H-7 SC-A121-4122 | Screw (3/32" n=56) g 3o yat 2o} (3/32 n=56)| 2
H-8 10-108A-8677 | Fixed Mes Cover aA WA A 2
H-9 SC-A170-4124 | Screw (9/64" n=40) 3o vjely 2o} (9/64 n=40)| 4
H-10 10-111A-8677 | Moving Knife = A 37720 2
H-11 SC-0211-4113 | Screw (M4X0.7) 7 Frjio] BE (M4X07) 2
H-12 10-113A-9577 | Moving Knife Shaft ZQA = 2
H-13 10-114A-8677| Collar For Moving Knife Shaft EoA = 7lg 2
H-14 SC-0164-4517 | Screw (M5X0.8) 7 Fe o] HELA} (M5X08) 4
H-15 10-116A-9577 | Moving Knife Shaft Bushing Eu A &= A 2
H-16 SC-0352-4515 | Screw (3/16" n=28) FEo] &4} (3/16" n=28) 2
H-17 10-118A-9677 | Moving Knife Shaft Crank (L) EA &= FH3 (E) 1
H-18 SC-0162-4113 | Screw (M5X0.8) 7 %“3%01 E (M5x%03) 1
H-19 10-120A-8677| Moving Knife Shaft Connecting Rod oA & ‘ﬂl—i%i 1
H-20 10-0218-9677 | Pivot Screw (M5X0.8) Zo A & dA4R s I} 1
H-23 10-033C-7507 | Nut For H-22 2 29E FYE (£) 1
H-24 09-016S-9570 | Screw (M5x0.8) B B¢ 1A ZE (M5x03) 1
H-25 10-125A-9577 | Moving Knife Shaft Crank(R) Eu A = i"%}i () 1
H-26 SC-0162-4113]Screw (M5 x0.8) $74FHEo] BE (M5x08) 1
H-27 10-220A-8577 | Joint For Moving Knife Shaft Crank Fr A= (F) 3
H-28 09-016S-9570 | Screw (M5 X%0.8) By Zo] 7AEE (M5X08) 1
H-29 10-033C-7507 | Nut For H-27 2 29E FYE (£) 2
H-30 10-030A-9577|Spring Hook For Thread Trimmer A 2"l AxE] Ao 1
H-31 10-031G-9577 | Thread Trimming Return Spring A 2"l AxE 1
H-32 10-032A-9577 | Joint Connection Stud ZQ9E AAY 1
H-33 10-033C-7507 | Nut For H-32 2 2QE FYE (£) 1
H-35 10-034S-7507 | Pivot Screw (3/16” n=32) o= g3 AR E A}t 1
H-36 07-011W-1230| Washer (@ 3.6Xt0.9) 7halzke] 2hA 1
H-37 10-033C-7507 | Nut (M5X0.8) & 29E FYE (fH) 1
H-38 10-038A-9577 | Thread Trimming Driving Base AP F% w o] A~ 1
H-39 10-039S-9577 | Screw (M6X1.0) }Zé%% W o] 2~ FHpab 2
H-40 10-040A-9577| Thread Trimming Rock Link AHd 2% 8= 1
H-41 10-141A-9577 | Thread Trimming Rocker Shaft /‘]-Zé sex¥a = 1
H-41-1 [10-044R-5607 | Cushion Rubber il 1% (B) 1
H-42 SC-0317-4517 | Screw (15/64" n=28) &7 o] W&l (15/64" n=28) 1
H-43 10-043R-9577 | Rubber Cap (@ 10) A4 1-‘,1 1
H-44 10-166A-7507 | Thread Trimming Cam Roller A 288 1
H-45 10-067S-7507 | Pivot Screw AR 2&8 thAab 1
H-46 10-033C-7507 | Nut (M5XP0.8) 2 29E FYE (£) 1
H-47 41-288G-7500 | Return Spring For H-40 AEY ¥ By Az 1
H-48 10-048A-9577| Thread Trimming Rock Link Stopper A 2% g3 AEY 1
H-49 10-049A-9577 | Stopper Adjusting Body AE¥ 2A A (K5807) 1
H-50 SC-0162-4113]Screw (M5 x0.8) &7 FHEo] EE (M5X08) 2
H-51 10-051A-9577| Clutch Lever 293 8w 1
H-52 10-052S-9577 | Pivot Screw (15/64” n=28) 227 gy sab 1
H-53 SN-0121-4000 | Nut (15/64" n=28) 47 E (15/64" n=28) 1
H-54 10-0548-9577 | Screw (15/64” n=28) FA Hw A YA 1
H-55 SN-0121-4000 | Nut (15/64" n=28) $7ZME (15/64" n=28) 1
H-56 GP-015950-00| Thread Trimming Cam AHA 7 1
H-57 SC-A308-4517 | Screw (1/4" n=40) 7 FeEo]l WA} (1/4° n=40) 3
H-58 10-058A-9577 | Bracket For H-60 AP &d o]z vl 1
H-59 SC-0119-4119 | Screw (11/64” n=40) 2o HA 2LUA} (11/64° n=40) 2
H-60 10-044A-9677| Thread Trimming Solenoid AP &8 xo]l= (#) 1
H-61 10-061S-9577| Screw (M3X0.5) A &Y o= (%) A 4
H-62 11-019M-2350 | Tube For H-60 L role BH 1
H-63 11-018M-2350| Plug For H-60 Yol S 1
H-64 10-065A-9577 | Cable Holder (3N) A o] & Er] (3N) 3
H-65 SC-0365-4118 | Screw (9/64” n=40) 2o W] U} (9/64" n=40)| 3
H-66 02-003A-2700| Nylon Clip HdE 29 3
H-67 01-011C-2350 | Cable Holder (5N) A o] & Er] (5N) 2
H-68 10-009R-2700 | Cable Holder (6N) A o]& 5 (6N) 2
H-69 SC-0365-4118 | Screw (9/64" n=40) o] Wu] AU} (9/64" n=40)| 4




Accessories
MM A A

A N r"7r 77777 7@.?
. 1-17 ,35..:
‘ /\}Ill:‘ I36EEEE‘
-1 o N | 5\\”4 N 10 |9 | IIZzQQ?Q |
L,,i'}fJL JLlf,i,,J@‘?@:@LI
r"i" TV 7777777777 r""7r 77777 N
| I/ |
IR H %H I Q,

L L L LS ey




SunLhtar

Q' ty Appied

Ref. No. Parts No. Name of Parts = | KM-967B-7|KM-967B Ppegi od
I-1 CAC-MHO000100 | Accessory Bag A AT BT 1 1
-2 91-001C-8270 | Head Cover wAAY (ZAES) 1 1
1-3 CAC-JB000200 | 0il oA 1 1
1-4 CAC-JB000100 | Oil Tank 29 FH5 1 1
1-5 CST-FF000700 | Head Hinge Rubber A 1T 2 2
1-6 CST-FD 002600 | Bed Support Rubber W =Hky 3 1 1
-7 CMB-BB009100 | Head Hinge 3174 (C) 2 2
1-8 01-049A-9570 | Head Hinge Holder Bar 3| 2] 4] Aol 2 2
19 CLB-JL006500 | Felt (8x24) AA F5 dE= 1 1
1-10 - Needle vl (£DP17X16) 5 5
I-12 CHK-HB001100 | Bobbin (%) 4 4
I-13 PTL-AB000100 | L Wrench (2mm) L 9] (2mm) 1 1
I-14 PTL-AB000300 | L Wrench (25mm) L 9% (25mm) 1 1
I-15 PTL-AB000500 | L. Wrench (3mm) L 94 (3mm) 1 1
1-16 PTL-AB000400 | L Wrench (4mm) L @4 (4mm) 1

1-17 PTL-AB000200|L Wrench (5mm) L @A (5mm) 1

1-18 CAC-BJ000600 | Needle Thread Inserting Guide A7) 7] 1 1
1-19 PTL-BA000100 | Driver (Large) Z=gkoly (K) 1 1
1-20 PTL-BA000200 | Driver (Middle, Small) =gl (1, 7)) 1 1
1-22 CTT-NB001700 | Fixed Mes A A 37728 1

1-23 10-003W-8677 | Washer ( #3.7Xt0.5) TR A HUaL o4 4

I-24 CST-CR000700 | Head Rest TRAR) B 1 1
1-25 CST-JA002300|0Oil Pan 7155k 1 1
I-26 PSC-DD 000100 | Nail For M-25 Ea}ap 8 8
I-28 CST-MF000300 | Thread Stand Assembly 3R AR 1 1
1-30 60-001A-967B | Belt Cover (L) WEeAY () 1 1
I-31 CMB-LA024200 | Belt Cover (R) WeEAW (£) 1 1
1-32 SC-0543-4525 | Screw (11/64” n=40) TR FTEH A2} (11/64 n=40) 4 4
1-33 D WS-AA000600 | Washer (@ 4.5X0.8) 2589 FHolM 4 4
1-34 60-005A-9570 | Belt Cover Support Bushing (L) WeAw AL (K) 2 2
1-35 60-006A-9570 | Belt Cover Support Bushing (S) W EAW AR FA (/) 2 2
1-36 SC-0253-4118 | Screw (1/4” n=24) Exo] Wn] 22U} (1/4" n=24) 4 4
1-37 D WS-AA002200 | Washer (87.0Xt1.6) Z ukx oA 4 4
1-38 43-101A-1600 | Knee Lifting Pad Assembly F2&3 (M) 1 1
1-39 43-024A-9570 | Knee Lifter Bar Support Shaft FEeHE WA () 1 1
I-40 43-110C-3400 | Crank For M-39 22w o 33 1 1
I-41 AAC-PS000102 | Bobbin Winder Assembly A7t7] (#) 1 1
I-42 PTC-AG000100 | Nylon Clip vz 29 5

1-45 09-003A-967B | Wheel Feed &1 (37822) 1 1
1-46 09-004A-967B | Wheel Feed Positioning Plate 25 1A (37823) 1 1
1-47 - Nail 33 12 12
1-48 CST-BF000600 | Support for Knee Lifter Bar nzogr ux 1 1
1-49 43-023G-9570 | Spring neegy ubx Aws 1 1
1-50 PN-000354-00 | Pin ( ¢ 3X20) rey 287 25 (¢3%x20) 1 1
I-51 PSC-CB001700 | Screw (M4 X0.7) T2ey uixE yAUYAL A 2 2
I-52 99-003M-967B | Inner Box Qluub A 1 1
I-53 GP-051239-00 | Bed Support Rubber W= B9k g 1 1
I-54 CMB-LA017800 | Belt Cover(C) WEeZAW “C” (C) 1 1
I-55 - CD Manual CD "y 1 1




Gauge Parts
AIO|X| &tA|

@ A& (Thread Trimming Type) : KM-967B-7

% :Standard

Gauge Parts

T Gaue Size

HI=Z&0l
(Needle Clamp)

1.6mm 2.0mm ét’;g;% 3.2mm
Roller Size 26
His=9 Ak
(Diagonal GP-002957-00 04-014A-9670 - -
Needle Hole)

!

His—Y T3
(Parallel
Needle Hole)

*

04-004A-9670

04-034A-9670

LIS JIE
(Needle Guard)

HIST8 AMM
(Diagonal
Needle Hole)

05-047A-9670

05-037A-9670

05-027A-9670

g
N

O

B9 B3
(Parallel
Needle Hole)

*

05-017A-9670

05-057A-9670

Hisa

Hi=s72 At

(Needle Plate) (Diagonal - 09-0364-%677 - 09-0264-%17 - 09-016A-%77 - -
Needle Hole)
AN HisTY B u
. (Parallel - - - - | ) I YT
Needle Hole)
X HisT | His7Y AN
(Auxilary Needle Plate)| ©agonal | = ||wmwam|| - ||muman|| - ||| - -
Needle Hole)
A~ His7 ms x
\ (Parallel _ _ - - N A N IV
Needle Hole)
E3
A
i(-;—tE) 09-011A-9670| | [09-021A-9670| | |09-001A-9670| | [09-031A-9670
oS
g sUY *
(Wheel Feed Dog) %26 : |09-002A-9670
Roller Size
336 : |09-003A-9670
gE2sl N3 %
(Wheel Feed Positioning Plate) %26 : 109-005A-9670
S Roller Size
\ %36 : |09-004A-9670




() HIME (Non Thread Trimming Type) : KM-967B * :Standard
Gauge Size 2.4mm
\ 1.6mm 2.0mm (Standard) 3.2mm
Roller Size 226
Gauge Parts 226 o 36 326 2 36 (Standard) ? 36 @26 2 36
HIS&O0I Hi=TY AtM
(Needle Clamp) | (Diagonal GP-002957-00 04-014A-9670 - -
Needle Hole)
HisTY B *
(Parallel - - - - 04-004A-9670| | |04-034A-9670
Needle Hole)
LIS JI= Hi=TY AtM
(Needle Guard) (Diagonal 05-047A-9670| | |05-037A-9670| | |05-027A-9670 - -
Needle Hole)
@ Hi=7Y B *
(Parallel - - - - 05-017A-9670| | |05-057A-9670
Needle Hole)

'__LL|>

His7d At

(Needle Plate) (Diagonal 09010896701 | | 09-0124-96701 | | 00-013A-96701 | | 00-014A-96701 | | 00-015A-96701 | | 00-018A-9670 - -
Needle Hole)
AR BsTY By i
N (Parallel - - - - 09-016A-9670 | | [09-006A-96701 | [09-0194-9670 | | 09-020A-9670
Needle Hole)
%
ZAE
(Pos) 09-011A-9670]| | |09-021A-9670| | |09-001A-9670]| | [09-031A-9670
0S
g gsuUl *
(Wheel Feed Dog) 626 : [09-002A-9670
Roller Size
336 : |09-003A-9670
gEEL D& "
(Wheel Feed Positioning Plate) 226 : 09-005A-9670
S Roller Size
\\ 536 : [09-004A-9670




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.

- CD Manual 25 | I-5% 04-016W-9570 | Washer (#82xtL0) 8 | B-30 05-146A-9570  |Guide For F-66 19 | F-68

- Nail 25 | I-47 04-018C-9570 | Grip Ring For B-33-1 8 | B-34 05-161A-967B  |Presser Bar Upper Bushing 17 | F-1

- Needle 8 | B-24 04-103R-9570 | Rubber Cap (#65) 8 | B-20 05-163A-967B | Presser Bar 17 | F-3

- Needle 25 | I-10 04-105A-9670 | Needle Clamp Holder 8 | B-22 05-165A-967B  |Roller Shaft Hinge Body 17 | F-19

- Roller Foot Ass'y 19 | F-70 04-110A-9570 [ Needle Bar Clamp 8 | B-26 05-169A-967B  [Roller Shaft “A” 17 | F-23

- Thread Take-Up Lever Ass'y 8 | B-33 (04-114A-9570 | Needle Bar Crank 8 | B-28 05-170A-967B  [Roller Shaft “B" 17 | F-24
01-001A-967B  |Am, Am Base, Bed-Non Trimming | 7 | A-2 04-117A-9570 | Stud For Needle Bar Crank 8 | B-3l 05-178C-967B | Roller Shaft Stopper 17 | F-30
01-001A-96B7  |Arm, Arm Base, Bed-Trimming 7 | A1 05-0001-9570  |Roller Foot Ass'y 19 | F-99 05-180C-967B  [Roller Shaft Feeding Plate 17 | F-32
01-0058-9570  [Serew (M10X15) 7 | A5 05-0085-9570 | Pressure Adjust plate spring 17 | F-8 05-181A-967B  [Roller Shaft Feeding Plate Roller 17 | F-33
01-007R-8130  |Rubber Cap (#105) 7 | A-18 05-0125-9570  |Pin Serew For D-71 11 | D-76 05-480A-9570  |Roller (2 26) 19 | F-70-1
01-009R-2350 | Cable Holder 7 | A-53 05-013A-9570  |Body for Roller Ass'y 17 | F-13 05-481A-9570  |Roller (236) 19 | F-70-1
01-011C-2350  [Cable Holder (5N) 23 | H-67 05-014C-1230  |E-Ring (94) 11 | D-14 05-482A-9570  |Guide Plate For F-70-3 19 | F-70-2
(01-015A-7400 | Thread Retainer 7 | A-15 05-014C-1230  |E-Ring (94) 19 | F-78-4 05-484A-9570  |Positioning plate For F-70-3 19 | F-70-4
01-015S-9570  (Screw (M10X15) 7 | A3 05-014C-1230  |E-Ring (94) 19 | F-84 05-4855-9570 | Screw (M25X045) 19 | F-70-5
01-018M-9570  Rubber Cap (8254) 7 | A-17 05-014C-1230 | Stop Ring For A-59-11 7 | A-59-10 05-486S-9570  [Serew (M25%0.25) 19 | F-70-6
01-020W-2350 | Washer (#6XtL5) 15 | E-44 05-014G-9570 | Spring for E-16 17 | F-14 05-583A-9570  [Roller Driving Ball 19 | F-70-3
01-020W-2350 | Washer For A-40, A-41 7| A-42 05-016A-9570 | Needle Guard Bracket 17 | F-16 05S0525-306H  |Hinge Screw For D-98 13 | D-101
01-020W-2350  |Washer For D-56 11 | D-57 05-017A-9670  Needle Guard (Standard : 24mm) | 17 | F-17 06-001C-7400  |Rubber For D-133, D-139 13 | D-140
01-022A-7500  {Am Thread Guide Plate (L) 7 | A-21 05-022C-9570 | Stop Ring For F-60 19 | F-65 06-002G-9570 | Spring For D-1 11 | D2
01-023A-9570  |Arm Thread Guide Plate 7 | A-19 05-020A-9570 | Clutch Bearing for E-44 17 | F-45 06-003C-7400  |E-Ring For Press Bar Reverse Feedng Crank | 19 | F-97
01-024A-7500  |Felt For Upper Thread Supply 7 | A-21-1 05-025A-9570 | Clutch Bearing for F-52 17 | F-53 06-004A-9570  |Presser Plate For D-7 11 | D4
01-029M-1230  |Brand Mark For A-9 7 | A-12 05-025A-9570 | Roller Clutch For D-70 11 | D-77 06-0055-9570  |Serew (3/16'n=28) 11 | D-5
01-034A-9570 | Bearing Cover 7 | A-30 05-026W-9570  Washer (#9.7xtL0) 17 | F-46 06-007P-9570  |Pin (#8x35) 11 | D7
01-035P-1370 | Machine Number Plate 7 | A-57 05-026W-9570 | Washer (#97xtL0) 17 | F-54 06-009G-9570  |Spring For D-7 11 | D9
01-035P-7400  |Pin 7 | A8 05-027W-9570 | Washer (86X 10.15) 15 | E-49 06-010A-9570  |Feed Eccentric Control Asm. 11 | D-10
01-039R-9570  |Bed Hole Cover 7 | A-36 05-027W-9570 | Washer (897X t0.1) 17 | F-47 06-013P-9570  |Pin (#5%306) 11 | D-13
01-049A-9570  |Head Hinge Holder Bar 25 | I8 05-027W-9570 | Washer (997xt0.1) 17 | F-55 06-015A-9570  |Feed Cam 11 | D-15
01-066A-967B  (Bed Support 7 | AT 05-027W-9570 | Washer For D-72 11 | D-75 06-019A-5607  |Hinge Screw For D-133 13 | D-153
01-067A-967B  [Face Plate 7 | A9 05-030A-9570  |Bearing for E~49-1 17 | F-49-2 06-019A-9570  |Moving Body Guide 11 | D-19
01-0735-967B  |Bed Leg Support Screw 7 | A-39 05-038A-9570 | Roller Shaft Holder (#36) 19 | F-60 06-020C-7400 ~ |E-Ring (96) 11 | D-8
01-132A-9570  [Rear Cover (L) 7 A-28 05-039A-9570  [Roller Shaft Holder (2 26) 19 | F-60 06-021C-9570 | Screw Presser 11 | D-21
01-155A-7600 | Front Bearing For E-18 15 | E-21 05-039P-9570  |Fixed Pin For F-27 19 | F-61 06-022A-5607  [Shaft For D-155 13 | D-156
01-155A-7600 | Front Bearing For E-18 15 | E-28 05-040C-9570 | Roller Shaft Snap Ring 19 | F-62 06-023W-9570  {Washer (8 24Xt03) 11 | D-23
01-170C-967B  |Rear Cover (U) 7 | A-27 05-041C-9570 | Snap Ring For F-60 19 | F-63 06-024A-5607  [Shaft For D-157 13 | D-158
01-171C-967B  |Presser Bar Lifter Plate Cover 7 | A-32 05-042A-9570  |Bearing For F-60 19 | F-64 06-024A-9570 | Collar For D-16 11 | D-24
01-172C-967B | Bed Leg 7 | A-38 05-044A-9570 | Raller Foot Ass'y Bracket (636) | 19 | F-66 06-025C-9570  [Feed Cam Body Presser 11 | D-25
01A142S-811H  (Bearing For D-72 11 | D-73 05-045A-9570  |Roller Foot Ass'y Bracket (626) | 19 | F-66 06-026A-8577  |Reverse Feed Solenoid Ass'y 13 | D-161
01A142S-811H  |Bearing For E-46 15 | E-47 05-0455-9570 | Serew (M4x07) 19 | F-67 06-028A-9570  |Bearing For D-27 11 | D-28
01A142S-811H | Bearing(Big) For B-33-1 8 | B-33+4 05-045S-9570  |Serew (M4X0.7) 19 | F-69 06-020A-5607  |Reverse Feed Solenoid Cover 13 | D-163
02-003A-2700  |Nylon Clip 23 | H-66 05-049W-9570 | Washer (#3Xt0.1) 19 | F-70-7 06-029A-9570  Needle Cage For C-33 9 | C-34
02-009A-9570  |Timing Belt Pulley (Middle) Ass'y| 15 | E-4 05-0508-9570  [Screw (M25%045) 19 | F-71 06-030A-9570  [Stud For C-36 9 | C31
02-009A-9570  [Timing Belt Pulley (Upper) 8 | B8 05-064A-967B  [Screw (1/2'n=28) 17 | F-7 06-030A-9570  |Stud For D-27 11 | D-30
02-012A-9570 | Timing Belt (Lower) 15 | E-7 05-0665-967B  [Serew (15/64 n=28) 17 | F-20 06-030A-9570  [Stud For D-45 11 | D47
02-012A-9570 | Timing Belt (Upper) 8 | B-11 05-067A-967B  |Roller Shaft Hinge Bearing 17 | F-21 06-032P-7400  [Pin (#7x344) 7 | A4
02-015A-9570 | Bushing For B-12 8 | B-13 05-068C-967B | Stop Ring for E-21 17 | F-22 06-032P-7400  |Pin (#7x344) 7 | A6
02-019R-9570 | Cover For B-16 8 | B-17 05-072A-967B | Roller Shaft Clutch (U) 17 | F-25 06-033C-9570  [Stop Ring For D-32 11 | D-33
02-019R-9570 | Pulley Cover 15 | E-16 05-074A-967B | Roller Shaft Clutch (L) 17 | F-27 06-034W-9570 | Washer (155X 115) 9 | C22
02-020S-9570 | Serew (M6X10) 8 | B-18 05-079S-967B |Hinge Screw For Roller Shaft 17 | F-31 06-034W-9570 | Washer (@155X115) 11 | D-34
(02-020S-9570 | Serew (M6x10) 15 | E-17 05-082S-967B | Higp Seew For Roler Sef P Pete Rl | 17 | F-34 06-034W-9570 | Washer (155X 1L5) 11 | D-51-1
02-101A-967B | Upper Shaft 8 | B-1 05-084A-967B | Roler Shaft Feeding Plate Comnecting Rod 17 | F-36 06-035A-9570  (Bushing (F) For D-32 11 | D-3%
02-115A-9570  {Bushing For E-8 15 | E9 05-087G-967B  |Roller Shaft Return Spring 17 | F-39 06-036A-9570 | Needle Cage For C-23 9 C-24
02-118A-9570  |Upper Shaft Front Bushing 8 | B-16 05-088A-967B  [Roller Shaft Return Spring Ball 17 | F-40 06-037R-9570  |Cover For C-24 9 C-25
02S020S-306H | Needle Cage For D-35 11 | D-36 05-089W-967B  [Roller Shaft Return Spring Washer| 17 | F-41 06-037R-9570  |Cover For D-36 11 | D-37
025020S-306H  |Needle Cage For D-42 11 | D-43 05-090A-967B  [Press Bar Reverse Feeding Crank | 19 | F-96 06-037R-9570  |Cover For D-43 11 | D-44
025020S-306H  |Needle Cage For D49 11 | D-50 05-091A-967B  |Connecting Rod For F-96 19 | F-98 06-037R-9570  |Cover For D-50 11 | D-51
04-004A-9670  Needle Clamp (Standard:24mm) 8 | B-21 05-095A-967B  [Roller Shaft Feeding Holder 17 | F-42 06-043W-5607  [Washer For D-147 13 | D-148
04-009C-3710  |E-Ring For D-124 13 | D-125 05-098A-967B | Connecting Rod For F-32 19 | F-57-1 06-051W-7400 | Washer (#6XtL5) 21 | G-16
04-009C-3710 | Fu Seew I-Rag Fr ol S R P Comeig Bl | 17 | F-38 05-105A-9570  [Presser Bar Bracket 17 | F-5 06-053W-1230  [Washer For D-142 13 | D-145
04-009P-7400  |Lock Pin For C-10 9 C-11 05-110A-9570  |Presser Bar Lower Bushing 17 | F-10 06058A-967B | Gear Box Body (Left) 11 | D-%4
04-012A-9670  [Stopper For Needle Bar Frame 9 C-38 05-124A-9570  |Roller Shaft Upper Bushing 17 | F-44 06-059A-967B | Gear Box Body (Right) 11 | D-55
(04-015A-9570  [Needle Bearing For B-28 8 B-29 05-124A-9570  |Roller Shaft Upper Bushing 17 | F-52 06-062A-7500  |Reverse Lever 13 | D-142




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
06-062A-967B | Gear Box 11 | D-58 07-008A-7400 | Middle Shaft Front Bearing 15 | E-3 09-099A-9570  [Saddle Cover (A) 21 | G-63
06-063A-967B  |Gear Box Guide Shaft (Upper) 11 | D-59 07-008A-7400  |Rear Bearing For E-33 15 | E-39 09-116A-9570  |Gear Cover “E"(Right. Upper) 21 | G-17
06-064A-967B | Bushing For D-59 11 | D-60 07-0095-9570  [Screw (M6X0.75) 15 | E-25 09-117A-9570 | Gear Cover “F" (Right, Lower) 21 | G-76
06-066A-967B | Gear Box Guide Shaft (Lower) 11 | D-62 07-0095-9570  [Screw (M6X0.75) 21 | G-48 09-128C-967B | Cear Cover “A”(Left Upper) 21 | G-T4
06-066G-7507  [Spring For D-141 13 | D-146 07-009S-9570  [Screw (M6X0.75) 21 | G-52 09-129C-967B  |Gear Cover "B’ (Left Lower) 21 | G-75
06-067A-967B | Bushing For D-62 11 | D-63 07-0095-9570  [Screw (M6X0.75) 21 | G-58 09-140A-8670  {Opener For G-34 21 | G-38
06-068G-967B | Gear Box Guide Shaft Spring 11 | D-64 07-0098-9570 | Serew (M6X0.75) 21 | G-60 (09-142A-8677  |Opener Holder 21 | G40
06-069C-967B  [Stopper For D-58 11 | D-65 07-011A-5607  [Middle Shaft Rear Bearing 15 | E8 10-003W-8677  |Washer (#37Xt05) 23 | H-3
06-071A-967B  |Feeding Gear 11 | D-67 07-011A-5607 | Upper Shaft Front Bearing 8 | B-12 10-003W-8677 | Washer (837X t0.) 25 | 1-23
06-071S-7507  |Screw For D-151 13 | D-152 07-011W-1230 | Washer (#36xt09) 23 | H-36 10-006A-8677 | Thread Catcher 23 | H-6
06-072A-967B | Feeding Change Gear 11 | D-68 07-011W-1230 | Washer (#6XtL5) 7 | A-56 10-009R-2700  |Cable Holder (6N) 23 | H-68
06-072R-7507  [Stopper Rubber For D-141 13 | D-151 07-012A-9570  |Lower Shaft Claw Clutch Ass'y 15 | E-29 10-019C-7400  {Stopper For Thread Take-up Spring 7 | A48
06-084A-967B | Connecting Rod For D-71 11 | D-79-1 07-015A-9570 | Clutch Connecting Disc 15 | E-32 10-020W-2700  |Washer (945Xt08) 8 | B-42
06-089A-967B | Hinge Saew A For Gear Change Lever 11 | D-84 07-019A-9570 | Front Bearing For E-33 15 | E-36 10-020W-2700  |Washer (945Xt08) 11 | D-11
06-089A-967B  [Pivot Screw (M6X 10) 17 | F-9 07-025A-9570 | Timing Belt Pulley (Lower) Assy | 15 | E-40 10-020W-2700  |Washer For G-5 21 | G-5-1
06-089S-967B  [Hinge Screw For D-9 13 | D-9% 07-028A-967B | Gear Driving Base 15 | E-43 10-0218-9677  [Pivot Serew (M5X03) 23 | H-20
06-091C-967B | Gear Change Lever Connecting Link 13 | D-86 07-033C-9570 | C-Ring For D-73 11 | D-74 10-0265-9677  [Screw (M5XPO08) 13 | D-128
06-0925-967B | Hinge Screw For D-86 13 | D87 07-033C-9570  [Stop Ring For B-47 15 | E-48 10-030A-9577  |Spring Hook For Thread Trimmer | 23 | H-30
06-094S-967B  [Serew (M5X08) 13 | D-89 07-041A-9570 | Connecting Rod for B-44 17 | F-49-1 10-031G-9577 | Thread Trimming Return Spring 23 | H-31
06-094S-967B | Screw (M5X08) 13 | D-103 07-102A-9570 | Bearing (F) Bushing For E-18 15 | E-19 10-032A-9577  |Joint Connection Stud 23 | H-32
06-094S-967B  |Screw (M5X08) 13 | D-108-1 07-102A-9570 | Bearing (F) Bushing For E-18 15 | E-26 10-033C-7507  |Nut (M5X08) 23 | H-37
06-094S-967B | Serew (M5%P08) 13 | D-119 07-116A-9570 | Lower Shaft “B" 15 | E-33 10-033C-7507  |Nut (M5XP0S) 23 | H-46
06-095C-967B  |Joint Connecting Bar ‘B’ 13 | D-90 07-117A-9570  |Bearing (F) Bushing For E-33 15 | E-34 10-033C-7507 [ Nut (R) (M5X08) 13 | D-92
06-100A-967B  |Slide Lever Crank 13 | D-9% 07-135A-9570 | Upper Bushing For D-72 11 | D-70 10-033C-7507  |Nut (R) (M5x08) 13 | D-94
06-102A-967B  |Bearing For D-95 13 | D-97 07-160A-7500  {Bobbin 21 | G35 10-033C-7507  |Nut (R) (M5x08) 13 | D-106
06-104A-967B  |Stide Lever Holder 13 | D-99 07-221A-9570  |Bearing (R) Bushing For B-33 15 | E-37 10-033C-7507  |Nut (R) (M5x08) 13 | D-122
06-110A-967B | Regulating Joint of D-104 13 | D-107 07S007S-306H | Needle Cage For D-27 11 | D-29 10-033C-7507 | Nut For H-22 23 | H-23
06-116A-9570  |Feed Cam Body 11 | D-16 07S007S-306H | Needle Cage For G-29 21 | G-46 10-033C-7507  |Nut For H-27 23 | H-29
06-118C-967B  [Spring Holder (L) For D-111 13 | D-113 08-002A-9570 | Bearing(Small) For B-33-1 8 | B-33-3 10-033C-7507 | Nut For H-32 23 | H-33
06-1195-1230  [Serew (3/16'n=28) 11 | D-39 08-010B-3701 | Plug For A-50 7 | AB2 10-034S-7507  |Pivot Serew (3/16 n=32) 23 | H-35
06-120S-967B | Revere Feel Crank (Midde) Hinge Serew 13 | D-115 08-011R-9570 | Needle Cage Cover 8 | B4l 10-036C-7507 [ Nut (L) (M5X08) 13 | D-91
06-1255-967B | Hinge Screw For D-116 13 | D-117 08-012A-9570  |Eyelet For B-33-1 8 | B-33-2 10-036C-7507  |Nut (L) (M5x08) 13 | D-105
06-127A-9570  |Feed Cam Connecting Rod 11 | D-27 08-0135-9570  |Stud For B-39 8 | B-43 10-036C-7507 [ Nut (L) (M5X08) 13 | D-121
06-128C-967B  |Joint Connecting Bar “C" 13 | D-120 08-014W-9570  [Stopping Washer For B-43 8 | B-44 10-038A-9577 | Thread Trimming Driving Base 23 | H-38
06-131A-967B  |Reverse Feed Crank (Upper) 13 | D-123 08-105A-9570  |Hinge Pin For B-33-1 8 | B-3 10-0395-9577  |Serew (M6X1.0) 23 | H-39
06-130A-9570 | Front Bushing For C-17 9 | C-23 08-107A-9570 | Bushing For B-35 8 | B-37 10-040A-9577 | Thread Trimming Rock Link 23 | H-40
06-136A-967B | Reverse Feed Crank (Upper) Spacer | 13 | D-127 09-001A-9670 | Post 21 | G-1 10-043R-9577  {Rubber Cap (210) 23 | H-43
06-138A-9570  |Crank (F) For C-17 9 | C-18 09-003A-967B  |Wheel Feed 21 | G-3 10-044A-9677 | Thread Trimming Solenoid 23 | H-60
06-138A-9570  |Crank (F) For D-32 11 | D-38 09-003A-967B | Wheel Feed 25 | 145 10-044R-5607  |Cushion Rubber 23 | H-41-1
06-138G-967B  |Spring For D-123 13 | D-130 09-004A-967B | Wheel Feed Positioning Plate 21 | G-4 10-048A-9577 | Thread Trimming Rock Link Stopper | 23 | H-48
06-139C-967B | Spring Holder For D-123 13 | D-131 09-004A-967B | Wheel Feed Positioning Plate 25 | I-46 10-049A-9577  |Stopper Adjusting Body 23 | H-49
06-142A-9570 | Bushing (M) For D-32 11 | D-42 09-0163-9570 [ Serew (M5X038) 23 | H-24 10-051A-9577  |Clutch Lever 23 | H-51
06-142A-9570 | Rear Bushing For C-17 9 | C-28 09-0165-9570  |Screw (M5x08) 23 | H-28 10-0525-9577  |Pivot Screw (15/64'n=28) 23 | H-52
06-145A-9570 | Crank (R) For D-32 11 | D45 (09-031A-8577 | Hook-Trimming 21 | G-31 10-0545-9577  |Serew (15/64'n=28) 23 | H-54
06-149A-9570  {Bushing (R) For D-32 11 | D49 09-039W-8677 | Washer (963X t06) 21 | G-37 10-058A-9577  |Bracket For H-60 23 | H-58
06-163C-96B7  [Reverse Feed Solenoid connecting Link| 13 | D-155 (09-046C-8577 | Saddle Cover (B) 21 | G-65 10-0618-9577  {Serew (M3X05) 23 | H-61
06-187A-967B | Gear Change Lever (A) 11 | D-82 (09-0495-8670  |Hook Cover Stopper 21 | G-72 10-065A-9577  |Cable Holder (3N) 15 | E-51
(06-188A-967B  |Gear Change Lever (B) 11 | D-83 09-065A-9570  [Adjusting Pin For G-20 21 | G-26 10-065A-9577 | Cable Holder (3N) 23 | H-64
06-203A-967B  [Slide Lever 13 | D-98 09-070A-9570  [Hook-Non Trimming 21 | G-32 10-067S-7507 | Pivot Screw 23 | H-45
06-209A-967B  |Joint Connecting Bar “A” 13 | D-104 09-079A-9570 | Opener Stopper 21 | G-42 10-108A-8677  |Fixed Mes Cover 23 | H8
06-214A-967B | Reverse Feeding Cam 13 | D-109 09-081W-9570 | Washer (#262Xt08) 21 | G-44 10-111A-8677  [Moving Knife 23 | H-10
06-219A-967B  |Reverse Feed Crank (Middle) 13 | D-114 09-082A-9570  |Hook Shaft Bearing 21 | G-45 10-113A-9577 | Moving Knife Shaft 23 | H-12
06-224C-967B  [Reverse Feed Roller 13 | D-116 09-084A-9570  Hook Shaft Gear 21 | G-47 10-114A-8677  |Collar For Moving Knife Shaft 23 | H-13
06-241A-967B | Reverse Crank (Lower) 13 | D-133 09-087A-9670 | Wheel Feed Driving Gear 21 | G-51 10-116A-9577  |Moving Knife Shaft Bushing 23 | H-15
06-246A-96B7  [Reverse Lever Shaft 13 | D-138 09-089W-9670 | Washer For G-47 21 | G-53 10-118A-9677  |Moving Knife Shaft Crank (L) 23 | H-17
06-247A-967B  [Reverse Lever Shaft 13 | D-139 09-090A-9670  |Bearing For G-49 21 | G-H4 10-120A-8677  |Moving Knife Shaft Connecting Rod | 23 | H-19
06-260A-96B7  |Reverse Feed Crank 13 | D-157 09-091A-9670 | Needle Cage For G-49 21 | G-55 10-125A-9577  |Moving Knife Shaft Crank(R) 23 | H-25
06-267A-96B7  |Reverse Feed Solencid Braket 13 | D-159 09-092W-9670 | Washer For G-59 21 | G-56 10-141A-9577 | Thread Trimming Rocker Shaft 23 | H-41
06-278A-967B  [Feed Rock Shaft 11 | D-32 09-093A-9670 | Wheel Feed Driving Gear (A) 21 | G-57 10-166A-7507 | Thread Trimming Cam Roller 23 | H-4
07-005A-9570 | Lower Shaft Collar 15 | E-22 09-095A-9670 | Wheel Feed Driving Gear (B 21 | G-59 10-220A-8577  |Joint For Moving Knife Shaft Crank | 23 | H-27
07-007A-9570  |Lower Shaft Gear 15 | E-24 09-097A-9670 | Collar For G-24 21 | G-61 10-220A-8577  |Reverse Feed Crank (Upper) Joit (R) | 13 | D-126




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
10-220A-8577  |Reverse Feeding Cam Joint 13 | D-108 43-024A-9570  {Knee Lifter Bar Support Shaft 25 | I-39 GP-010485-00  |Needle Plate (2.4mm) - Trimming 21 | G-6
10-220A-8577  |Slide Lever Crank Joint (R) 13 | D-93 43-049A-967B  Knee Lifter Connecting Bar 19 | F-81 GP-010487-00  |Auxiiary Needle Plate (Standard : 24mm) 21 | G-8
10-221A-8577  |Gear Change Lever Joint (L) 13 | D-88 43-071A-9570  |Presser Bar Lifter Moving Plate 19 | F-78-1 GP-011347-00  |Feed Length Control Button 11 | D-1
10-221A-8577 | Reverse Feed Joint (L) 13 | D-118 43-072A-9570 | Pin (9.5Xt185) 19 | F-78-2 GP-011447-00  [Saddle Cover (C) 21 | G-67
10-221A-8577  [Slide Lever Joint (L) 13 | D-102 43-073A-9570 | Roller For F-78-2 19 | F-78-3 GP-011997-00 |Saddle (L)-Trimming 21 | G-12
11-018M-2350 | Plug For H-60 23 | H-63 43-101A-1600  |Knee Lifting Pad Assembly 25 | I-38 GP-011999-00 |Saddle (L)-Non Trimming 21 | G-13
11-019M-2350 | Tube For H-60 23 | H-62 43-101A-9570 | Presser Bar Lifter Crank 19 | F-72 GP-012000-01  [Saddle (R)-Trimming 21 | G-14
11-020A-2500  |Magnetic Holder 15 | E-50-2 43-110C-3400  |Crank For M-39 25 | I-40 GP-012001-00  |Saddle (R)-Non Trimming 21 | G-15
11-0218-2500 | Serew (M5x P08) 15 | E-50-4 43-121A-9570 | Knee Lifter Crank 19 | F-82-1 GP-012781-01  [Reverse Lever 13 | D-141
11-022W-2500 | Washer 15 | E-50-3 43-122A-9570  [Knee Lifter Crank Stud 19 | F-82-2 GP-012888-00 |Take up Lever Crank 8 | B-39
12-002A-9577 | Button Case Cover 7 | A-59-3 44-001R-9570 | Felt 11 | D-81 GP-013214-00  |Bushing (U) For G-29 21 | G-20
12-004R-9577 | Insulated Rubber(B) For Switch 7 | A-59-6 44-001R-9570 | Felt 17 | F-51 GP-013215-03  [Bushing (U) For G-49 21 | G-18
12-005A-2700 | Button Support Shaft 7 | A59-11 44-001R-9570 | Felt 19 | F-59 GP-013216-00  [Wheel Feed Driving Shaft 21 | G-49
12-006S-2700  |Support Screw For A-59-12 7 | A-59-9 44-003R-9570 | Felt 9 | CT7 GP-013229-00 |Bushing (L) For F-49 21 | G22
12-007C-2700 | Nut For A-59-9 7 | A-59-8 44-004R-9570 |0l Supply Sponge For C-8 9 | C9 GP-013234-00 | Thread Take-up Lever Cover 7 | A-13
12-009C-9577 | Button 7 | A59-12 44-005R-9570 | Felt 9 |C2 GP-014660-00 | Neede Phate (24mm) - Non Trimming | 21 | G-7
12-103R-9577  |Insulated Rubber(A) For Switch 7 | A-59-5 44-006G-9570  |Holder For C-2 9 |C3 GP-015081-01  {Hook Shaft (Eccentric Cam) 21 | G-28
13-002C-9570  |Stop Ring For E-1 15 | E-2 44-009R-9570  [Felt 21 | G-30 GP-015950-00 | Thread Trimming Cam 23 | H-56
13-017A-9570 | Pulley 15 | E-14 44-010R-9670  [Felt For G49 21 | G-50 GP-018765-01  |Auto Reverse Lever 13 | D-147
13-101A-967B | Middle Shaft 15 | E-1 44-021R-7400 | Rubber Cap (9105) 21 | G-79 GP-019670-00  |Reverse Feeding Cam Spring 13 | D-111
13-117A-967B  |Stitch Length Control Ring 15 | E-12 44-024M-7500 | Felt (8X32) 7 | A2 GP-024432-00  |Gear Box Shaft 11 | D-72
15-0035-9570 | Serew (1/8'n=40) 9 C-6 44-030M-8670 | Opener Holder Felt 21 | G-41 GP-024432-00  |Gear Driving Shaft 15 | E-46
15-030S-640L | Hinge Saew B For Gear Change Lever 13 | D-8 44-097C-7500 | Nut For F-8 19 | F-86 GP-025255-00  |Bushing (L) For G-29 21 | G-24
15-0535-5607  [Serew (11/64 n=40) 7 | A-1L 60-001A-967B | Belt Cover (L) 25 | I-30 GP-025331-00  |Link Cam 8 | B2
15-0535-5607  [Serew (11/64 n=40) 7 | A-46 60-005A-9570  |Belt Cover Support Bushing (L) 25 | I-34 GP-025627-01 | Fixed Mes 23 | H-1
15-102A-9570  |Plate For Needle Bar Guide Block | 9 C-5 60-006A-9570 | Belt Cover Support Bushing (S) 25 | 1-35 GP-025672-00  |Needle Bar Frame 9 C-1
15-104A-9570  |Needle Bar Guide Block 9 | C8 91-001C-8270  |Head Cover 25 | 12 GP-026297-00  [Button Case 7 | A-59-1
15-105A-9570  Needle Bar Rock Shaft 9 | C-10 99-003M-967B  [Inner Box 25 | I-52 GP-027463-00 | Presser Bar Lifter 19 | F-74
15-109A-9670  [Front Bushing For C-10 9 C-14 AAC-PS000102 |Bobbin Winder Assembly 25 | I-41 GP-028241-00  |Feed Rock Shaft Joint Clamp 11 | D40
15-114A-9670  |Rear Bushing For C-10 9 | C-16 AS-003754-01  |Feed Cam Body Ass'y 11 | D-18 GP-028241-00  {Joint Clamp For C-17 9 | C20
16-018A-9570  [Roller Driving Bar Ass'y 9 | C33 AS-003783-01 | Magnetic Holder 15 | E-50-2 GP-036034-00  |Lower Shaft “A” 15 | E-18
16-020W-9570  |Washer (#82X110) 9 C-35 AS-017705-00 | Timing Belt Pulley (Upper) 8 | B-8 GP-042659-00  |Feed Cam Connecting Rod 11 | D-27
16-121A-9570  |Roller Driving Shaft Crank (R) 9 | C-36 BR-000096-00 | Upper Shaft Front Bearing 8 | B7 GP-048971-00  |Roller Driving Shaft Crank (R) 9 | C-36
16-128A-967B | Roller Driving Shaft 9 | C-17 BR-000156-00 | Needle Cage For B-39 8 | B-40 GP-049633-00  [Bed Leg 7 | A-38
17-0000-9577 | Switch 7 | A-59-4 CAC-BJ000600 |Needle Thread Inserting Guide 25 | I-18 GP-051239-00  |Bed Support Rubber 25 | I-53
17-437C-7907 | Tube For A-50 7 | A-51 CAC-JB000100 |Oil Tank 25 | IH4 PN-000354-00  [Pin (83X20) 25 | 1-50
21S012S-306H | Hinge Seew For Rollr Sheft Feeding Plte 17 | F-35 CAC-JB000200 |0il 25 | I-3 PSC-CB001700 |Serew (M4 0.7) 25 | I-51
2150135-306H  |Hinge Screw For D-123 13 | D-129 CAC-MH000100 | Accessory Bag 25 | I-1 PSC-DD000100 [Nail For M-25 25 | 1-26
21S013S-306H  |Spring Holder (U) For D-111 13 | D-112 CHK-HB001100 |Bobbin 25 | I-12 PTC-AGO000100 |Nylon Clip 25 | 142
40-001A-9677 | Thread Tension Control Ass y 7| A-43 CL-000082-00 | Collar For C-10 9 | C12 PTL-AB000100 |L Wrench (2mm) 25 | I-13
40-002A-9670 | Thread Tension Control Ass y 7 | A4 CL-000082-00 | Collar For C-17 9 | C-26 PTL-AB000200 (L Wrench (5mm) 25 | I-17
40-002C-2350  |E-Ring (98) 8 | B-32 CL-000082-01 | Collar For D-32 11 | D-52 PTL-AB000300 |L Wrench (25mm) 25 | I-14
40-002C-2350  |E-Ring (98) 11 | D-3 CLB-JLO06500 |Felt (8% 24) 25 | 19 PTL-AB000400 |L Wrench (4mm) 25 | 1-16
40-002C-2350  |E-Ring (98) 17 | F-48 CMB-BB009100 |Head Hinge 25 | I-7 PTL-AB000500 |L Wrench (3mm) 25 | I-15
40-002C-2350  |E-Ring (98) 19 | F-56 CMB-LA017800 |Belt Cover(C) 25 | I-54 PTL-BA000100 |Driver (Large) 25 | I-19
40-006A-7507 | Tension Release Soenoid Ass'y (4) 7 | A-50 CMB-LA024200 |Belt Cover (R) 25 | I-31 PTL-BA000200 [Driver (Middle, Small) 25 | 120
40-109P-9570 | Tension Releasing Shaft 7 | A4S CNB-KA002201 |Needle Bar 19 | B-19 SC-000367-00  |Serew (M6X 1.0) 11 | D-17
41-283G-7500  |Return Spring For H-40 23 | H-47 CST-BF000600 |Support for Knee Lifter Bar 25 | I-48 SC-000398-00  |Serew (M5 08) 21 | G-36
43-002A-9570  |Bushing For F-74 19 | F-73 CST-CR000700 |Head Rest 25 | I-24 SCO01847-00  [Serew (M4x07) 17 | F-12
43-004A-5607  |Collar For D-138 D-139 13 | D-136 CST-FD002600 |Bed Support Rubber 25 | I-6 SC-0101-4517  |Screw (15/64'n=28) 9 | C15
43-005A-9570  |Guide Bushing For F-5 19 | F-76 CST-FF000700 |Head Hinge Rubber 25 | I SC-0103-4417  |Serew A (11/64'n=40) 17 | F-28
43-0085-9570  |Pivot Screw (M6X10) 19 | F-79 CST-JA002300 |0l Pan 25 | I-25 SC-0104-4517  [Screw B (11/64'n=40) 17 | F-29
43-009G-9570  |Spring For F-78-1 19 | F-80 CST-MF000300 | Thread Stand Assembly 25 | I-28 SC-0104-5607  [Serew (1/4n=40) 15 | E-13
43-0158-9570 | Seew (M6X10) 19 | F-8 CTT-NB001700 |Fixed Mes 25 | I-22 SC-0108-2350  |Serew (M6X 1.0) 7 | A4
43-017A-9570 | Knee Lifter Crank Spring Hook 19 | F-87 DWS-AAQ00600 |Washer (845X t08) 25 | 1-33 SC-0108-4113  [Serew (M6X10) 11 | D-56
43-0175-1600 | Pin Serew For D-123 13 | D-124 DWS-AAQ02200 |Washer (#7.0XtL6) 25 | 137 SC-0108-4113 | Screw (M6X10) 15 | E-45
43-017S-1600  {Pin Seew Por Rl Sht Feding Pt Comeeting Rod | 17 | F-37 GP-008028-00 | Thread Take-up Lever 8 | B-33-1 SC-0108-4113  |Serew (M6X 1.0) 21 | G-17
43-018G-9570 | Knee Lifter Crank Spring 19 | F-88 GP-009283-00 [ Model Mark (KM-967B-7) 7 | A2 SC-0110-1230  |Serew (15/64'n=28) 11 | D-26
43-019A-9570 | Spring Hook Plate 19 | F-89 GP-009285-00 | Model Mark (KM-967B) 7 | A-26 SC-0110-4115  |Serew (15/64'n=28) 9 | C13
43-021A-9570  (Knee Liter Bar Ass'y 19 | F-91 GP-010086-00  {Hook Cover-Non Trimming 21 | G-70 SC-0112-2302  |Serew (9/32 n=28) 8 | B4
43-023G-9570 | Spring 25 | 149 GP-010087-00  {Hook Cover-Trimming 21 | G-69 SC-0119-4119  |Serew (11/64'n=40) 23 | H-5




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
SC-0119-4119  [Serew (11/64 n=40) 23 | H-59 SC-0351-4517  |Screw (3/16'n=32) 17 | F-2 SC-A471-4128  |Pivot Screw (M4X0.7) 17 | F-50
SC-0123-1230  [Screw (9/32"n=28) 8 | B-3 SC-0352-4515  |Screw (3/16'n=28) 17 | F-11 SC-A477-4128 |Hinge Screw For D-79 11 | D-80
SC-0150-4122  [Serew (15/64 n=28) 15 | E-15 SC-0352-4515 [ Screw (3/16'n=28) 19 | F-75 SN-0101-4000 |Nut (11/64"n=40) 13 | D-154
SC-0162-4113 | Screw (M5X0.8) 7 | A-41 SC-0352-4515  [Screw (3/16'n=28) 23 | H-16 SN-0119-4000  [Nut (3/16'n=28) 11 | D-6
SC-0162-4113  [Screw (M5 0.8) 7 | A5 SC-0365-4118  [Screw (9/64"n=40) 15 | B-52 SN-0121-4000  |Nut (15/64 n=28) 11 | D-66
SC-0162-4113  [Serew (M5X0.8) 23 | H-18 SC-0365-4118  [Screw (9/64"n=40) 17 | F-18 SN-0121-4000  |Nut (15/64"n=28) 23 | H-53
SC-0162-4113  [Screw (M5X0.8) 23 | H-26 SC-0365-4118  [Screw (9/64 n=40) 21 | G-78 SN-0121-4000  |Nut (15/64"n=28) 23 | H-55
SC-0162-4113  [Screw (M5X0.8) 23 | H-50 SC-0365-4118  [Screw (9/64 n=40) 23 | H-65 SN-0121-7400  [Nut (15/64"n=28) 7 | A-16
SC-0164-4517  [Serew (M5X0.8) 11 | D-61 SC-0365-4118 [ Screw (9/64"n=40) 23 | H-69 SSKM-0000001 |Synchronizer Ass'y 15 | E-50
SC-0164-4517  [Screw (M5X0.8) 11 | D-69 SC-0497-4122  [Screw (3/16'n=28) 9 |C-19

SC-0164-4517 | Screw (M5X0.8) 13 | D-110 SC-0502-2302  [Screw (9/64 n=40) 7 | A-l4

SC-0164-4517 | Screw (M5X0.8) 21 | G-27 SC-0502-4125 [ Screw (9/64 n=40) 23 | H-2

SC-0164-4517  [Screw (M5X0.8) 23 | H-14 SC-0517-4119  [Screw (1/8"n=40) 21 | G-68

SC-0164-4517  [Screw (M5 X P0.8) 17 | F-43 SC-0517-4119  |Screw (1/8'n=44) 21 | G-64

SC-0173-4118  |Screw (3/16n=32) 13 | D-162 SC-0519-2302  [Screw (9/64"n=40) 7 | A-23

SC-0173-4118  [Screw (3/16'n=32) 13 | D-164 SC-0523-1230  [Screw (3/16'n=28) 7 | A9

SC-0175-4522  [Screw (11/64"n=40) 9 | C-39 SC-0523-1230  [Screw (3/16'n=28) 7 | A-33

SC-0175-4522  [Screw (11/64"n=40) 21 | G2 SC-0523-4122  [Screw (3/16'n=28) 15 | B-50-1

SC-0179-3710  [Screw (11/64n=40) 7 | A7 SC-0531-4125  [Screw (9/64"n=40) 7 | A-49

SC-0180-4111  [Screw (11/64"n=40) 8 | B-27 SC-0531-4125  [Screw (9/64"n=40) 7 | A-54

SC-0180-4111  [Screw (11/64"n=40) 17 | F-15 SC-0536-7500  [Screw (3/32"n="56) 7 | A-21-2

SC-0183-4122  [Screw (15/64"n=28) 19 | F-9 SC-0542-4515  [Screw (11/64"n=40) 11 | D-22

SC-0184-4118  [Screw (3/16'n=28) 13 | D-132 SC-0543-2302  [Serew (11/64"n=40) 9 | C-4

SC-0185-4124  [Serew (3/16'n=232) 13 | D-144 SC-0543-2302  |Screw (3/16'n=32) 7 | A-34

SC-0186-4118  |Screw (3/16'n=32) 13 | D-143 SC-0543-4525  [Screw (11/64"n=40) 7 | A-59-2

SC-0189-380A |Holder For Fixed Mes 23 | H-4 SC-0543-4525  [Screw (11/64"n=40) 25 | 1-32

SC-0211-4113  [Screw (M4X0.7) 23 | H-11 SC-0549-2125  |Screw (1/8'n=44) 21 | G-73

SC-0253-4118  [Screw (1/4'n=24) 25 | 1-36 SC-0552-4515 [ Screw (3/16'n=32) 8 | B-36

SC-0253-4118  [Screw (1/4'n=28) 13 | D-160 SC-A117-4417  [Screw (1/4"n=40) 8 | B9

SC-0296-4111  [Screw (3/16'n=32) 13 | D-134 SC-A117-4417  [Screw (1/4"n=40) 8 | B-14

SC-0302-4114  [Screw (11/64"n=40) 21 | G-11 SC-ALIT-4417  |Screw (1/4'n=40) 15 | E-5

SC-0305-5607  [Screw (3/16"n=232) 11 | D-46 SC-A117-4417 [Screw (1/4"n=40) 15 | E-10

SC-0307-4122  [Screw (15/64 n=28) 13 | D-135 SC-A117-4417  [Screw (1/4"n=40) 15 | E-30

SC-0307-4122  [Serew (3/16'n=232) 7 | A8 SC-ALIT-4417 |Screw (1/4'n=40) 15 | B-41

SC-0307-4122  [Screw (3/16'n=32) 8 | B-6 SC-A117-4417 [Screw A (1/4'n=40) 13 | D-149

SC-0307-4122  [Screw (3/16'n=32) 9 | C-32 SC-A121-4122  [Screw (3/32"n=56) 23 | H-7

SC-0307-4122  [Serew (3/16'n=232) 9 | c-7 SC-A131-4522  |Screw (1/8'n=44) 21 | G-39

SC-0307-4122  [Serew (3/16'n=232) 11 | D-20 SC-A156-4118  [Screw (9/64"n=40) 8 | B-23

SC-0307-4122  [Screw (3/16'n=32) 19 | F-83 SC-A170-4122  [Screw (9/64"n=40) 7| A7

SC-0317-2700  [Screw (15/64 n=28) 9 | C27 SC-A170-4124  [Screw (9/64"n=40) 7 | A-31

SC-0317-4517  [Screw (15/64"n=28) 8 | B5 SC-AL70-4124 |Screw (9/64"n=40) 21 | G-66

SC-0317-4517  [Screw (15/64 n=28) 11 | D-31 SC-A170-4124 |Screw (9/64"n=40) 21 | 611

SC-0317-4517  [Screw (15/64 n=28) 11 | D-48 SC-A170-4124  [Screw (9/64"n=40) 23 | H-9

SC-0317-4517  [Serew (15/64 n=28) 11 | D-53 SC-A174-4122 |Screw (11/64"n=40) 7 | A-10

SC-0317-4517  [Screw (15/64"n=28) 15 | E-20 SC-A174-4122 |Screw (11/64"n=40) 7 | A-20

SC-0317-4517  [Screw (15/64 n=28) 15 | E-23 SC-A174-4122  [Screw (11/64"n=40) 9 | c-21

SC-0317-4517  [Screw (15/64 n=28) 15 | E-27 SC-A174-4122 |Screw (11/64"n=40) 11 | D-12

SC-0317-4517  [Screw (15/64"n=28) 15 | E-35 SC-A174-4122  [Screw (11/64"n=40) 11 | D-41

SC-0317-4517  [Serew (15/64 n=28) 15 | E-38 SC-A174-4122  |Screw (11/64"n=40) 21 | G5

SC-0317-4517  [Screw (15/64 n=28) 17 | F-6 SC-A174-4122  [Screw (11/64"n=40) 21 | G-43

SC-0317-4517  [Screw (15/64"n=28) 19 | F-77 SC-A308-4517 |Screw (1/4'n=40) 8 | B-10

SC-0317-4517  [Screw (15/64 n=28) 21 | G-19 SC-A308-4517 [Screw (1/4"n=40) 8 | B-15

SC-0317-4517  [Screw (15/64 n=28) 21 | G-21 SC-A308-4517 |Screw (1/4'n=40) 13 | D-137

SC-0317-4517  [Serew (15/64"n=28) 21 | G-23 SC-A308-4517 |Screw (1/4"n=40) 15 | B-6

SC-0317-4517  [Screw (15/64"n=28) 21 | G-25 SC-A308-4517 [Screw (1/4"n=40) 15 | E-11

SC-0317-4517  [Screw (15/64 n=28) 21 | G-62 SC-A308-4517 |Screw (1/4"n=40) 15 | B-31

SC-0317-4517  [Screw (15/64 n=28) 23 | H-42 SC-A308-4517 [Screw (1/4"n=40) 15 | B42

SC-0328-4413  [Screw (M4X0.7) 13 | D-100 SC-A308-4517 |Screw (1/4"n=40) 23 | H-57

SC-0337-4125  [Set Screw For A-59-4 7 | A-59-7 SC-A308-4517 |Screw B (1/4'n=40) 13 | D-150

SC-0351-4517  [Screw (3/16'n=232) 8 | B-38 SC-A350-4515 [Screw (1/8"n=40) 8 | B2

SC-0351-4517  |Screw (3/16"n=32) 17 | F2 SC-A471-4118  |Pivot Screw (M4X0.7) 19 | F-58






